struction Manu;
B iR EREAE

EEEJIEE

SRV RADFr I#U:—Js

B000000000000000000000000
gbooobooboobooboobooboobob
gooobooobooboboboobooboobo

EmO0C00000000D0OO00O0DObO00ooooDOoo

XHDDDDDDDDDDDDDDDDDDDDDDDDDD

M Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"Follow these rules to ensure safety" section before
operating the unit.

M Keep this instruction manual in a handy, safe place.

X In order to make improvements to this product,
specifications may be altered without prior notice.

""'--,.
Mo eversmﬁ'"-ﬁ.,,
Sys_l‘em 7('7‘/* P — RIR

00O 0 O OMain features
0000 Gearratio /30000000009.66:1:4.65
g 30 class engine
O 50000000008.7:1:4.71
O 50 class engine
0000 Radiocontroldevice /0000 O00O0ODO (OO)
0 Programmable transmitter set for model
0 helicopters (Sold separately)
000000 Compatible engine /32~500 0 O (O O)
32~50 class engine (Sold separately)

] —=—

215mm

435mm

1190mm

HIRO3O LIMMNEeD ©2003

MADE IN JAPAN No0.10956




o000
Table of Contents

1LO0000000000000000 . 1
2.0 O 0 e 11
B O OO OO e 50
40000000 i 60
5000000000 wiiiiiins 64

1. Read before assembly ... 1
2. ASSEMBIY s 11
B FIIGNE e 50
4. MAINTENANCE .....ovoveereerceerreresere e seseenes 60
5. REPEIT PAITS.....coviuiieiiiiieititieeeeeee e 64

1LO0000000000000000
Read before assembly

googboboouboooobood
googgon

For safety reasons, observe the following
precautions before assembly.

goboooooooooboooooooooOooooooooooooDo
ooao
gooooooooooooooOoOobOOo0oOooboOoOooOoboOooono
oobooooog
gooooooooooboooooobOboOoOooOooOoOooOooOooonoo
gooooobOooooooooOoOoboOoOoOoOoOoOoOooOoboOooDno
ooooo

oooooooobooooooooooon
0000000000000000000000000000000
ooo

000MuA 0000000000000 00000000000
00000000000o0o0on

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words.
The meaning of symbols and signal words indicated at the head of
cautionary notes are as explained below. Even comments marked with

MACAUTION | may result in serious harm depending on the

circumstances.

Ve

MADT

~N
ooboooooooooooooobooooo
gobooooooooooooooo

Mishandling due to failure to follow A
these instructions may result in severe
injury or death.

p
A\ WARNING

Mishandling due to failure to follow

lL.00000b0o0o0oooc0ooooboo0oobooOooboOoOooooo
goooooooooooooo

2 000000000000O00OO0OO0COOOODOOCOOOCOOOOO
gooooooocooOoboOooooOoOooOoOooooooooOoo
goooooooobobOooOooboOoOoobooOoOooOobocOooooo
gbob0oooobOoOoobOoOoooOOoOoOobOOoOoOobOOoOoOoooo
ooooooo

go0oobO0obOO0obOoboobOOooboobooobooo
AD U 00oo0O0O0O000000ooon A CAUTION [ these instructions may result in serious
harm.
\® 00 pooooooooooon ) \® FORBIDDEN | po not attempt under any circumstances.
00moo0o0o0o00o0000000000000000000a0o (NOTE) : Implies important information regarding this product’s

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unit's structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your user’s card
and send it with the name and description of the part(s) to Hirobo'’s
Sales Department.




goobbobbouooooobon

For the safe operation of the radio controlled engines

A% 00 WARNING

goobooobodgd

Before starting the engine

1. 0000O0o0ooooooooooboooo

oooooooooobooboooooooooobooooobooon
ooooooooo
. 0Do0oo0ooOooooooooo
0oooooooooooooooooooooooo
gooooooooobooobooboooon
oooooooo0ooooooooooooooooo
ooooooooooboooboboooooboooobooo
oooooooooooooooooooooooooooon
0od
goooooooooooooboooobobooooobooo
ooo
oooooooooo
gooooooooobooooobooooon
oooooooooooooooooobooooooo
goboooooooooooooobooobooooooooon
oooooooooooooooooobooooooo
goooooooooooo
ooooooooooboooobooooooo
goo0ooooOOoooO0o0oooooooOooooboooonooo
ooooooooooboooobooooooo
gooooooooooooooo
ooooooooooooooooo
goo0oooo0oooo0oooOo0o0ooo0oooOooooo0ooo
oooooooooooooooooooon
ooooooboooooooooooooon
oooooooooooboooobooboooobooooboooo
gooooooooooooobooooobooboooon
goboooooooboboobooooboobooooooooboon
oooooooooooo
. 0Dooooooooboooo
gooooooooboooooooooooooooobooooon
oooooooooobooooboobooooobooon
ooooooooooooooooboooooooooobooooo
ooboooooooObboooboooooooooooooon
ooooooooooooo
oooooooooo@ooo)yoooboooooooo
ooooooobooooooooooooboooooooobooon
goooooooooooboooooooobobobboooboooo
oooooo@)oooooooooooooooooooog
ooooooo
gooooboboooooooobooooboooobobooooobooon
(Coo/Oooo)yooooooooooooooooooobo
oooooooooooo
. 0Doooooooooooo
gooooboboooooooooooboooobooooboon
gooboooooooooooO@moooobooooobooon
ooooog
gooooooooooooobooooboooobooooon
oooooooooo0oooOoboooO0oO0oooooOoooobo
oooooboooOoo0oooooOoo0oO0oboOobOooboOooooon
oooooooooooooooooooooooooooon
oooo

o R |

O
O
O
O
O
O

O
O
O
O
O
O
O
O
O
O
O
O

O
O
O
O

8.

9.

Clear as much debris from the airfield as possible.

& Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
theairfield.

Consider the circumstances of the surrounding area.

4 Donot fly in strong winds, rain, or at night.

¢ Donot fly inacrowded area.

4 Do not fly near homes, schools, or hospitals.

& Do not fly near roads, railways, or power lines.

& Do not fly near another radio controlled unit that uses the same frequency.

This unit must not be operated by:

¢ Children.

& Menstruating or pregnant women.

@ Tired, sick, or inbriated individuals.

¢ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

& Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

Do not use the unit improperly.

4 Do not perform any remodeling or configuration unsuitable for the unit's
functions.

& Make sure to use within the range of the limitations indicated for the unit.

4 Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

& Wear along-sleeve top and trousers.

4 Do not wear jewelry or object that may get easily entangled.

& Long hear should be bound to shoulder length.

& Wear shoesfor solid footing.

& Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

¢ Beforestarting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

Inspect each part.

& Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functionsin order.

& Adjust the positioning of moveable parts and check that all nuts and bolts and
nuts are fastened, that there are no damaged or improperly installed parts, and
that there are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
issufficient.

& Theexchange or repair of damaged parts should be performed according to the
instruction manual. Inthe event that the desired operation isnot indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hirobo's Sales Department.

& Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

Use genuine parts.

¢ Toreducetherisk of accidents and injuries, do not use parts other those shown
in thisinstruction manual or in Hirobo catalogs.

With the engine off, practice how to operate each part.

& Before starting the engine, practice how to operate each part.

¢ Do not start the engine before having acquired sufficient handling skill.

& Do not start the engine in the event that any abnormalities are noticed in the
movement of the mechanisms.




4% 00 WARNING

gooooo

FUEL

. 0DooooooooOoooboooooobooooobooobooo
goooooooooooooooo
gooooooOo0o0o0o0o0oooooooooooooooooo

oooooooo
0o00ooooooo@eCcOoOoOOoOoO/OOoO)Yyooooooo
ooooooo

. 000000000000OO00OODOO00O0200020000000
oooooi100000000000C0O0OOODOOOO0O0O0

. 0o0oo0ooooooooooooooooooOoooooooon
ooooooooo

. 0o0oo0ooooooooooooooooooboooooooooon
gooOoooboooooooooooooo
goooooooooooooomooooooooooooo

oooo
gooooooooooooooooooboooooooboon

oooo
oooooooooooooOooooOo0ooooboooooon

. 0Doooooooooooboooobboooooo
gooooooooooooobooobboooooooboon

goboooooooooooono

. 0o0oo0oooo0o0oOo3mO0OO0oO0OooOoOooOooooon
oo

. 0o00oo0oo0ooo0ooooOooOoooooooooooooon
ooooooo

. For Glow engines, only use Glow fuel.

4 Gasoline or kerosene may not be used.
& GLOW fuel ishighly volatile and flammable. Handle with care.
& Useproperly in accordance with the type of engine. (ABC or ring fitted)

. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle

engine oil and gasoline.

. Stop the engine and let it cool down sufficiently before refueling.
4. Do not refuel near anaked flame and especially not while smoking.

& Refuel in away as to prevent spilling and make sure to wipe up any
spilled fuel.

& Becausefuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.

& To reduce therisk of explosions, do not incinerate empty fuel cans.

. Itisharmful to drink the fuel or get it in the eyes.

4 Intheevent of an accident, induce vomiting or thoroughly wash out the
eyes and see adoctor immediately.

. After refueling, start the engine at a distance of 3m or more away from

where the refueling took place.

. Fasten the cap on the fuel can tightly and keep in acool, dark place out of

the reach of children.

goon

While in flight

.0oooooooooobooooboooo
goobooooooboooooboooboooooboooooboooono
gooboooooooooooboooooboooooooo

.0oo0oooooooooooooooooo
gooboooooooooooooooooooo
gooboooooooooboooooo
goobooooooboooooboooboooooboooooboooono
ooooboooooboooooooo

.0oo0ooooooooooooooobooooboooooDoo
gooboooooooooooooooboooooboooobooog

ooooo
gooboooooooooooooooooooo
goooooooooooooooooboooooboooooog

gooooomoooooo@E@uuoooooo)y ooooo

oobooooog

.0o0oo00bOo0ooOooooooooooooooOooooooog
oo

.0oooooooooooooooooooooo
goobooooooooooobooooboooooooooog

gooboooooooOooobOooooOoooooooooo

ooooooooooooon
gooboooooooooooooooooooooooo
gooboooooooooooboooobooobooooooo
oobooooooooooo

.0oboo0oooooooooooomoooo0ooooooog
gooooooooo@mooooobooooooooooooo
oooooooooooo

. Do not operate in an awkward posture.

¢ Do not operate seated or lying down.
¢ Because slopes are slippery, exercise caution so as to not 1oose your
footing.

. Stop the enginein the following situations:

4 When adjusting the unit’s body or the transmitter.

4 When replacing accessories or parts.

¢ When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.

& Whenever some kind of danger is anticipated.

. Exercise the following precautions when starting the engine.

4 Check that there are no people, animals, or obstructionsin the surrounding
area.

¢ Hold the unit securely in a stationary position.

@ Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).

. Toreduce therisk of injury, do not insert hands or objects in rotating parts.
. Enjoy the flight while observing safety rules and manners.

¢ Fatigue brought upon by continuous operation for long periods at atime
may result in impaired judgment or accidents. Be sure to take sufficient
rests.

4 When operating, do not get too close to the unit.

& Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

. Theengine and muffler become very hot after starting the engine and remain

hot immediately after shut down. To prevent burns, do not touch the engine
or muffler.




A 000 WARNING

godd

After a flight

1. 0OoooOooooooooood

goooooooobooomoooOoooooooooooo
oooooooo
oooooooooooooooooooooooo
goooooooobooooooomooooOooooooo
oooooooooooo
ooooooooooooobooooooooooo

. 00ooooooooooo

gooooboboooboooooobooOoooboOobobooboooooo
od
. 00o000o0o0ooo00ooo0oOo0o0ooO@O)oooooooo
gob0ooooooooooooooooo
goooooboocooboooooobooOoooboOoboocoboooooo
ooooboooooocooooooooOoooOooooooOooo
oooo
gooboooooboobooooboooooOooooOooooooo
od
goooooooboobooOooooooOoboOooOooooooo
oooooboooboooooobooOoobboOoooboooon
goooooooobooooooomoooooooooboooo
ooboooobooooooooooooooo
gooboooobooOooooooOooooOoOooOOoOooOooOOoboOoo
gooooooooooooo

1. Conduct athorough inspection.
& |mmediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.
& Wipe away any ail, dirt, or water.
¢ |f storing for an extended period of time, completely remove the fuel
from the tank and carburetor.
& Lubricate or replace parts according to the instruction manual.
2. Storethe unit properly.
& Storein adry place out of the reach of children.
3. Inquire about repairs at the store from where you purchased the product or
at the engineering services section of Hirobo's Sales Department.
¢ Individualslacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.
¢ Turn off the engine before performing any repairs or adjustments.
¢ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.
¢ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.
& When storing or transporting the unit, secureit firmly so as to prevent
fuel loss, damage, or injury.

gooooo Noise
dodoooooouobDoooooooooooooooooooon When flying the unit be sure have the muffler (silencer) attached in order to
Oo@uooooo)yopbpopooooooooo avoid disturbing people in the surrounding area.




guoooobbggoooon
guoooobboggad

For safe handling of the radio controlled helicopter

o0ooooooobooooobooOoooboOoOoooOoOobOoOooOo
goo0ooooooooooooocOoobOoOoOooOooOooooooao

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe a so the following precautionary itemswhich
are specific to helicopters.

4% 00 WARNING

gooOooooooobooooOoooobOoooooooooooo
O@eoQoooooooooooOoOoOoOoOoOoOoOoOoOoOoOoOooOOnO
gooOooooooobooooooooooooooooboooono
gooooooooobooobooooobooooboooooo
gooOoooooooboooooboooobOoooooooooooo
oooOooooooobooooOoobooooooooooboooono
ooooooooooooo
gooOooooOooobooooObooboooDboooooboOoooooDoo
gooOooooooobooooooomoooooooooom
gooOooooooobooboooooooooooooooooooo
ooo0Oo0o0oooboo0oooO0o0ooObo0O0DbOO000012o00 20000 0O
gooooooooooooooooooboboooooooooDoobo
gooOoooooooobooooooooooboooooooon
gooOooooooobooooboomoooooooooooom
gooOooooooooooooooo

For real aircraft, strict pre-flight inspections are mandatory. Theradio controlled
helicopter when in flight is essentially no different from areal aircraft even
though it is small and can be flown easily. It may be agreat nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of aradio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight or in the case of any
abnormality. If the rotor blades should strike the ground during flight, there
may betiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may enlarge and
cause severe accidents such as the weight flying off from the rotor’sinterior or
therotor itself, which spins at a speed of 1200~2000 rpm, may fly off from the
blade holder.

If in doubt about the condition of any part, replace it immediately using only
genuine parts.

gobobooggd

Pre-flight inspection

1. 000O000mooOoooooooOooooOooboOoOoOooboooo
ooboooobooooooo

. DobooooocoobooOoobObobOooOoOobOOoOoOobOOoOoOoooboo

3. JoOO0o0oooO0oooooooOoOobooOoooooobooOoooo
goooood

. obooooooooocoobobooooooooOooooooOoo

5. 00doooboooooooooOooomooooooboooooo
ooboooooooono

6. J00O00O0OOO0OO0O0OOO0O0OOO0OOOO0O0OOOOCOO0O00OO
gooao

7. OOoOobOOooOoOoooOobOoOoOoOoOoOOOoOOOOoOobOOOoOon
oooooooooooo

8. J0OOOOOOOOO0O0O0DOOOOOmMmOOoOoOoobooobOoOOo
oboboooboooooOoOoooooOocOoooOooOooooooao
gooboooooomooooooooooobooooooooo
ooooooooo

9. J0oOoOoOO0OO0O000O0oOoOoOOmOoOooooooobooo
gooboooooooooomooooooooooooooo
ooboooobooooooo

10 00O0OOOOOoOooboobobobobo

11. 000000000000 o0obo0o00ooooo0oOo0omooo
goboooobooooboocooobooooooooooo

12. 000000000000 000000000@mMOODO0000
goboooobooooboooooobod

13. 000000O00000000000O0000O00O00OO00B0O0OO0
od

14 000000000C0O00O0O0cO0O0bOO000on

1. Beginnersshould receive safety and technical guidance from an experienced

individual. Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or adjusters.

Check that there are no loose bolts in the engine mount.

Carefully check that the rotor blades are not damaged or cracked especially

in the vicinity of the blade holder.

Check that the rotor blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug
heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also causeit to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also causeit to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

13. Check the tension of the tail rotor belt drive.

14. Check that each part of the unit’s body is sufficiently lubricated.

a  wDd

o




A8 00 WARNING

guooooobbood

In-flight safety check

oooooooooooOoooooobooooomooooooo
oooooooooobooooon
ooooooooooobooooooobooooooomog -oo0o
oooooooooooOomOoooooooooooooooo
ooooooooooobooooooooooomoooooon
goooooooooooo/ocooobooooo/oooooo
goooooooooooooooboobooboooooooooo
gooooooooobooooboooobooooooooooo
oooooooomoooooooooooooooooooo
ooooooooooooo
oooooooooooooooooOoooOooooooooon
ooboooooooooooon
oooooobooooooooooooooooboooooobooon
oooOoOomsLmOboOooOOoOooooooOooooooooooo
gooooooOo0obooooboooobOo0oooOoooooooo
ooooooooo
gooooooooooomooooo@oopoooopo)yoo
gooooooOo0obooooboooobOooooOoooooooo
SmO000000O000O00DOO
oobooooooooooboobOoooOooooooooo
ooboOooooOoooooooooooboooono
oboobOoooboooooooooooobooboobOoDoon
oooooooooobooooooooobooooooooooo

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not bein its engine start-up position due to the positioning of theidle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

When starting the engine, make sure to hold the rotor head firmly by hand
so asto not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding areaand
check that there are no other people or dangerous obstacles.

Just before take-off, adjust the tracking (each rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

guooooobbood

After-flight safety inspection

oooOoo0ooOoOoooooOoooobOo0ooobOoO0o0oooooon
oooooooOo0obooooboooobOo0omooooooooo
oooooooooooo

Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.
Wipe away any oil or dirt.

2. 0000DOO0ODOODOObDObDOoboOoboOoo If the unit will not be flown for along period of time, empty the fuel from
3. JJd(@O)yoooooooomooooooooooooo the tank and carburetor.

g0oo0ooOoOooOoooooo

googd Storage area

o0oo0ooo0oo@moooooo@onD)yoooooooo
oooo

ooboooobooooooooooooo
gobobooobooooOobOOoOoOoOoOOoOoOoOoOboOoOobOoOoo
od

oobooooboooooooooooobooOoOobooOoooboo
ooboooobooooooooboooobooOooooo
oboooboooobooooobooobOOoOooobOoOoooonDo
oobooooboooobOboOoooOoboOoOoooOobooOoOoOobooOoo
gobooooboooobooooooobooOoobooOooobog

Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. inacar). Instead, storeit in a shaded, well ventilated area

2. Do not store the unit with fudl in itstank.

000 CAUTION

1. 1. After starting the engine, check if the engine stalls when the transmitter’s

throttletrimis at its lowest position.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be
careful of exhaust fumes.




O0odoogoon How to read this instruction manual

oooodo Pre-assembly precautions
1. 0000000000000 0DMOo00oooooooooog 1. Before assembly, read the instruction manual thoroughly and familiarize
d0000O00O0O0OO0O0O00OO0O0OOO0OO0OO0OOOOOOOOOO yourself with the unit’s structure and assembly procedures. Failure to
000000000O000000O0O0O0O0ODOOOOOOoOO assembl e the unit properly may not only result in impaired performance
2. 000000000000 00000000000000000 but may also increase the risk of danger.
00000000 oooooooooooooooooooooo 2. Before assembly, check the quantity of parts and their descriptions. After
d00oO0O00O0OO0O0OO0OO0OO0OO0OOOOOOOOOOOOOOOOO the packaging has been opened, parts cannot be exchanged or returned. In
d0000oO00OO0OoOoOoO0OO0OO0OOO0OO0OOOOOOOOOOOOO the event of any missing or defective parts, have the store from where you
00000o00o0o0ooooooo purchased the product stamp your user’s card and send it with the name

and description of the part(s) to Hirobo's Sales Department.

[ Example

@ 000D00000000000D000@O00O00)O @ Apply Hobby Tight (thread locking agent) at each location indicated with
oooooooo Lok 0.

(@ 000000000000 00000000000000000 @ Intheinstruction manual, refer to the column on the left-hand side to check

oo the type and quantity of small parts.
oooo —— A coooooooooooooooooo
Assembly No. Process name oo0oooooooooooon
Make sure to read the cautions prior to
' \ .assembly.
9 gooooooogogno \/
Swash plate assembl :
P y A 0 O Caution
/ A goooooooooooboboobob0obobobomoo
omM3csOOOOoOoOoOoOoooooooOooboOoooooooo
D_DIZIDDEID(D) ............ 3 goooo
Pivot bolt (D) If the pivot bolts are difficult to fasten onto the swash plate, use
an M3CS screw or other type of screw beforehand to cut in
threads which will make fastening easier.
0000000 (B) o, 4
Pivot bolt (E)
35000000 . 1
3.5 radius pin 00000000D0 0O000ED
\ / Pivot bolt O DO 0 ED
350000000
DDDDDDDDE 3.5 radius pin

Pivot bolt O EOI
goooooooooooooa

Part name, full-scale illustration, and quantity.

Joooooobo
ivot bolt O DO

gboooobogoooooono
How to distinguish pivot bolt (E) from pivot bolt (D). /@

gooooooo
4mm 7mm Pivot bolt O DO 0 OoO00ED
000000000 pivotbolt O ED

JooooooobO 0000000 O0OEO
Pivot bolt O DO Pivot bolt O EO

0400 A warNING

00000000000 O000Oo000OOoOooooooooooog Due to a lack of proper testing, please acknowledge that Hirobo

000000000000 o0oOooo0ooOooOoooooooon will not take responsibility for accidents resulting from

0ooo00o00o0oOooOooOooOooooooog remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




gobooobougooood

How to read part types and sizes

gobooooboooobobocoooboooooOobooOooooOooo
e [0O0O0O0O0OOOCOOOUOOOOOOCOOOOOOODOOOO

ogoogooogonood

The symbols shown in this instruction manual as shown as below:
® The unit of measurement isthe millimeter. Thelengths, etc. shown
in the following are indicated in millimeters.

gooooo ooooboooo 50000
Pan-head screw @ Set screw @5 ball
= )
E 12mm 1 4mm @
g _L e 5mm
= 3mm g0 000
M3X12PH 3m M3X4SS 25 ball
goooboooooa goooo goooo 3mm
Cap screw ' Shoulder screw @ Bushing
= g 4.5mm I7mm
S
= M2X4.50 0 S
M3X8CS fei M2X4.5 2mm S3X6X7 p—
3mm
shoulder screw
oooooooi1o0o oooo EODOO
Tapping screw 1 Nut 3mm E-ring 6mm
(S lssm @
M3X10TS-1 M3O0O0O g6 EDDOD
) M3 nut @6 e-ring
gooooooaod gooooooo gooo 5mm
Tapping screw 2 (2 Nylon nut 3mm Collar
=T
—
§ BTm :IS.Smm
M3OOOOO0O0 [P
M3X8TS-2 3mm M3 nylon nut C 95X@8X5.5 8smm
6mm
oooo gooooooooo 3mm gooooooobo
Countersunk screw @ Flat washer RO Thrust bearing
= 555
E 12mm :I:lmm 2
= | =
mM3X120 000 N,
M3X12 e FW @3X9X1T omm Brg. 6X@12
countersunk screw 3mm
4mm
boooooooo 0ooooo Doooooo
Countersunk tapping Bearing I4mm Button bolt
screw @
‘E’ I-——I 8mm 8mm
10mm 4mm
—
M3X100] TS-1 v_ | Brg. p4Xo8X4 .
) 3mm
M3X10 S Brg. 34Xa8X2.5F Iz_smm M3X8O OO oooO
countersunk TS-1 3mm M3X8 button bolt
I-——I 8mm

TPOOOOOOOOOOOODOODOOOOOOOOODOOOOODOODOO
oboboobooooboboooooooooboooboobobobooooo
gbooobgoboboboooooooobooboboobobobob

gboooooogo

Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten

the screw to the point of stripping the threads or warping the part.

Correct O T

wong @

gogoo gooooog
Over-tightened.  Stripped threads.




Shuttle SCEADULD OO D0O0O0OODOOODOOO
gooooogoggoon

Items necessary for flying the shuttle-SCEADU
model not included in this kit (Sold separately)

ooooono
Radio_set

ooboooooooooooooooooomooo

oog
Receiver

Thefollowing items are necessary in order to enjoy the unit’s operation. (solg
separately)

swMiO0OOOOOODOODOODOOODOO
_-SWM 1 servo (aileron channel)

swM3OOoooooooooooo
SWM 3 servo (pitch channel)

pooooo
goooo
Extension

12V engine starter
battery

gooo .l'h cord with |
Switch aodaon filter |
Rudder servo
ooad
Transmitter F 0ooooooo
|[ Throttle servo u
T -
Ni-cd0OOD00
ooooonon gooogg Nickel-cadmium battery
Pitch gauge Fuel pump )
A 0 0 caution
S‘\\\\\\\
S
% jooooooooooooooood

goooooo
Use a transmitter which has a swash
mode.

2513-040 ¥2,940 (2,800)

gooooooooo goooooo gooooooo
goooo 1zv goooooooo Booster cables HoObRCHD

Engine plug heating
battery

2401-011
¥1,470
(1,400)

HIROBO RC Fuel For Helicopter & Airplane

2513-066 ¥1,050 (1,000)

goooooogoo
oooobogooobooo

oogd

Starter shaft

(With one-way bearing)

2513-053 ¥3,990 (3,800)

oooooobooooo
Engine starter

2513-069 ¥6,090 (5,800)

googs3oosocgn
30-50 class engine E

@

15% 00000000000 20%0
15%Nitromethan (approx.20%oil)
2515-200 ¥4,200 (¥4,000)

23% 00000000000 20%0
23%Nitromethan (approx.20%oil)
2515-201 ¥5,250 (¥5,000)

gobooood

Tools necessary for assembly

goooog

goo

Large and small
Phillips screwdrivers

goooog
Long-nose pliers

oooooono
Cutter knife

oo
Scissors

gooooaDo
Hobby oil

oooooood
Pin driver

ooooo
Cross wrench

o

2513-045 ¥840 (800)

2515-003 ¥315 (300)

ooooo
Instant adhesive

n B
[

000000002515-146 000/000000002515-14g | 2420000 02515-150
For woodworking For impactiheat resistance 242 (medium starengt)
(lowiscosity) 2515146 (low viscosity) 2515-148 2515150

¥1,575 (1,500) ¥1,575 (1,500) ¥945 (900)
000000002505-147 000/000000002515-149 | 2620000 02515150
For woodworking For impactheat resistance 262 (igh starength)
(medum viscosity) 2515-147 - (medium viscosity) 2515-149 2515151

¥1.575 (1,500) Y1575 (1,500) ¥945 (900)

oooooo
Thread locking agent

(OO /Curve)
ﬁiEpErD 2513-046 ¥630 (600)
2513-042 ¥840 (800) | (0 0 / Mini) 2513-044 ¥315 (300)
‘ googgo goooog ooooad
AN ooooo ooag Allen hex socket
9’ Rod -end Rod -end driver
(ball link) driver (ball link) pliers 1.5mm 2513-054 ¥945 (900)
amm - 2513055 ¥945 (900)
25mm 2513-056 ¥945 (900)
oooooon 3mm 2513057 ¥945 (900)

Epoxy adhesive

2513-024 ¥630 (600)

2513-041 ¥3,675 (3,500)




Oo0o0o0ooooon The peripheral tool which is convenient when there is it.

gooooo gooooooooo gooooooo RCOOOOOOOOODO oo0oDooooo

Plug wrench 3421632-225 Fly wheel wrench Blade support RC mechanical cushion pad Fuel filter

2,500)
o
A 2513-026 -
25130 | [%

e
(1,000) G B / \ k.
)

2513-052 (0O 0 /Pink)  ¥525 (500)
2513-035 ¥1,029 (980) | 2513-039 ¥525 (500) |2513-062 (000 /Yellow) ¥525(500) | 2513-038¥315 (300)

il

goooocooood

Battery checker oooo ooooo oooooo ooooo
y Code Name Unit price in yen Remarks
2515-219 gooooooo 945 (900) goooooO0oOoO0oOoO0oOoOo0OoOoOoOOOO0OOOOOOnoon

R/C Glaster
gooooooooooo

A cleaner that includes wax that lets you wash off the dirt and polish all at once
goo0ooOo0oOo0oOo0OoOoO0OOo0OOO0OOOOOOoOO0on

2515-12 1,2 1,2 S . o . Lo
= 515-120 R/C Alcohol Spray 260 (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)
i “%,—u 2515121 | 0000000000000 900 gq0 |000000000000000
[ -...‘E», '] * R/C Dust Blower Spray ! ’ A strong jet of air that blows away dust in a single shot.
. ¥ ~ poooooobooob poooooooooooDooookKoD
"'-\..H ___--'" 2515-123 R/C Grease Spray 840 (800) Grease that doesn’t drip. Great for vertical surfaces too!

2510-003 ¥3,465 (3,300)

ooooo Names of each component

gooooon
Tail blade

ooooooo DIZI.D.IZIDI]DI]DI]D
Main blade Stabilizer blade

oooooo
\O Tail boom

Vertical tail fin (stabilizer)

goooooo 2 N -
Rotor head oo .
= ) \ Horizontal tail fin (stabilizer)
ooooooog
il boom brace

10




2.0 010

Assembly

®)
2 gooooooao
Fuel tank assembly
0000000 B25X5X90
Ve ~ Silicon pipe 22.5X5X90
sfsfsiuluyaisfsls]
Joint pipe
FW@5X g12X0.8T ................ 1
0000000 B25X5X180
Silicon pipe 2.5X5X180
FWg5X 212X 0.8T
FWEEXBL0X LT oo 1 @/ WX PLOX 1T
7N M50 000 ~©
M5 nut
\ J
Y 1<l 1
M5 nut

Fuel tank cap

/ opooooooopotbB0ooooooo
Fuel tank nipple

e5SX500 0000000000000 0ob0oobobooboo
Cut the 22.5X5 silicon pipe as shown in Fig. 2.

A 0 O Caution

A O O Caution

0000000 @2.5X5X90
Silicon pipe 2.5X5X90

gooooooooooooo
oooooooooo

Remove any burrs with a cutter
knife.

0000000 @2.3Xe3.6X110
Silicon pipe 22.3X23.6X110

goooooooo
Fuel tank sinker

goooooooo

ooopgoooooooo
To muffler pressure

Silicon tubin
g\h
gooooooooood
oooooo0o (@o)
Joint pipe or fuel filter

gooooo
Fuel tank

goooooooooboooobooooboooooo
goboooobOoooooooooOoooocoono
goboooobooooobocoooooooboooo

(sold separately)
gooo
Muffler

Ogooooooooooo
To carburetor

The piping for the fuel line varies depending on the engine
type and whether or not the muffler pressure is used.
Carefully read the instructions for each engine.

goobooogad

3
Servo mount assembly
-~ N
@ m M3X12TS
M3X12CS.....ociiirerciiieiene 2
gooooooLe=22
@ Gm Body mount L=22
M3X12TS ..o 4
OoooooogL=22.... 2
Body mount L=22
N %

oooood
Mechanical mount

M3X12Cs

ooooooo
Servo mount

0000000L=22
Body mount L=22

11




Oooooooood
Main frame assembly

4

Brg.g10X@19X5Z27 ...............

Brg.@5X@l13X4Z7 ................. 2
- J
gboboobooooog
Cabin support rubber

000o0o00o0L=30
Body mount L=30

Q@ Brg. #5X@13X42Z

@, mM30000
(M3 nut

gooooooon
Cabin support

M3X10TS<

Brg. g10X@19X52Z

M3X12CS
Locl

M3X12CS KO
y 2 Lock

M3X12TS

0000000 mR)
Main frame (Right)

0000000ABsy
Servo mount assembly

A O O Caution

g
@ Cl\\\\\\\\\\\\\\\\\\\\\\\\Q\\\\\\V
M3X32PH ..o, 9
© Emmm
M3XI12CS.....oooeeeeeeeeees 4
@ (Jom

M3X10TS ..o, 4
@ (oo

MX12TS ............................. 7

i

Y 9

M3 nut

Loc M3X12CS
5 |5 B 1
) Lock

0000000L=30

Body mount L=30
-

Brg. #5X@13X4z2Z oooooo

SFBrg.0 000 @13
SF bearing holder 213

<

i/ 7

Yy
‘V/’r"

M3X10TS
M3X32PH

gooooooono
Cabin support

0000000M)

Main frame (L eft) M3X12TS

@19 Brg.0 O O O W=60
219 bearing holder W=60

A 0 O Caution

ooooo
Rubber isolators

goo0o0000L=30
_Body mount L=30

M3X32PH

M3X32PH

Qg 00000000000
{b/Cabin support rubber

gooooooogoo

Jnoooonon Cabin support rubber

Cabin support

////l////////// V/’///////

Adhesive
goboooboooobooooboooboooboooo
oooobooobogoo

Attach the cabin support rubber to the cabin support
using quick-drying adhesive.

Oo0o0ooo ‘ ’
oooooooo Fuel tank
Main frame— S\ - N
Y g 7 a o/
ood oooog '
Adhesive Rubber isolator

goboooobooooOooOooooobooOoOoOoboOoOoOoOooOoOooooOoo

gobooobooobooooobooooboooooo

Connect the female part of the rubber isolator and the male part of the frame together

and seal with quick-dry adhesive.

Insert the female part of the fuel tank in the male part of the rubber isolator.

12




OD00000D00O00O0
Counter gear assembly

O0D0D000D0AssyDOOODO
Counter gear assembly (pre-assembled at the factory)

Brg. ¢5X13X4ZZ

goooooourr
Counter gear 17T

oooooooiler
Tail pulley 16T

¢2X1200000

©$2X12 roll pin
gooooooosboooobooo

0o0ooo0oooooooooooo
Included in the SD belt drive parts set of
the assembly Kkit.

goooooooooo
Counter gear shaft

SFBrg.00 000 ¢13
SF bearing holder ¢13

C ¢5X@¢6.5X14

e2X1200000
$2X12 roll pin

Oooooooood
Counter gear installation

( ]
@ (T
M3X32PH ..., 2
M30 0 O
M3 nut

.

Ooo0DO000Assyd
Counter gear assembly

oooooooosboooOooo
ooooooobooooooOoooo
Included in the SD belt drive parts

the assembly kit.

w
w
a
=
=]
=

M3X32PH

ooo
Set temporarily

13




OD00000D00O00O0
Landing gear installation

b)m

~
4

() |

FW@3X29X1T ....ccvvvirrrnne

Q

M3DOOoOooOoOO

M3 nylon nut
-

Z

(0

@ FW g3Xaox1T
M D

M3X5SS

oobooooboooon

Skid pipe cap

gooogd
Quick-dry adhesive

Max20cs W @BXedX

1T

M3X20CS

Msx

n

M3DOOOoOOO
M3 nylon nut

M3X5SS
M3X20CS

ooooooo
Antenna pipe

M3X20CS

A O O Caution

M3X5SS

Skid pipe

<SS

©

FW 23X 29X 1T

|

mM3Ooooood
M3 nylon nut

ooooooooooo
Skid pipe cap

AN

gooogon

M3XsssOOOOoOOoOoOoooooood
go0o0obO0obO0obOobOobOOobooooooooo

Make sure not to fasten the M3X5SS screws too tightly.
Over fastening may cause stripping of the threads.

14




DO000OO0O00d
Main gear installation

M4X4SS D

goooooo
ADDCaution Mai
\ 0 ain mast
goooood

Mast lock

M4X4SS

&

ooooo 87T-79T
.. Main gear 87T-79T

1

| Normal type

4 ™\ .
@ :I A 0 O Caution
gooooo
M3X12TS oo 4 Main mast
(<]
© [ % g E
(VK [0 ol T 1 % g
goooopooooooo = =
(For normal type)
M3X25CS.....ocoosesere 1 Sammb DHOOOH
ooTpsoooooon Use the holes positioned
(For DTDS type) at 182mm.
MAXASS ..o 2
FW@12X@18X0.2 .......ccecenee 1 J
< /
19
M3X12TS
goooono 87T
Cal2X@22X2.5T ..ocevvrernne 2 | Main gear 87T
M3OOOOOO00 . 1
M3 nylon nut
CABXBEXAL ovvvvrrreerrereeenns 2 DTDS type
gpTbsoogooonog
\(For DTDStype) )

A 0 O Caution

oooooog
Auto-rotation drive shaft

goooo0obO0o0oboO0oOoobDooboDboobobooobooo
M4X4SSOODOODOODOOd

Completely raise the main mast, insert the mast lock, and fasten with an
M4X4SS screw.

0: 0O0OO0o0oooooooooooo
Note : There is to be no vertical play in the

00000D000DO
mast. o

ooo

0oooooooooo Raise the main mast.

oooo
Completely lower the mast lock.

pgooooo
Mast lock

C ¢12X¢22X2.5T 3

oooooo Brg.?l2X16LD6DEIDD1
0000 earing p12X16L one-wayi
Point the side !
with the punch i

i mark upwards.
| N

goooo
Pre-assembled

Cg12Xg22X2.5T
ooooooo !

Auto-rotation case -

ffffffffffffffffffffffffff -~ FW 912Xg18X0.2
DTDSO 00O oooooooo

DTDS type ‘ Normal type

M3DOoooood
M3 nylon nut

oooooo eor
Second gear 80T

oooooooobobo
Main gear stopper

15




goboobooooogan

A O O Caution

9
Swash plate assembly

/ \

0000000 (D) eeeeeeenns 3

Pivot balt (D)

0000000 (B) e 4

ot bolt (E)

235000000 e 1

\93.5 radius pin )

godoooooooooa
How to differentiate between pivot bolts.

4mm@ 3 E 7mm

Ogo00O00dO0Ooobo Oo0o0oooooded
Pivot bolt O DO Pivot bolt O EO

Jgo0o0O0ooO0o0O0o0OOooO0ooOooooooooboboomoo
oM3csOOOoOoOoopooOopoooooooooboOooooooo
goooo

If the pivot bolts are difficult to fasten onto the swash plate, use
an M3CS screw or other type of screw beforehand to cut in
threads which will make fastening easier.

ooooouoooEd
Pivot bolt 0 EO

gooooooobo
Pivot bolt 00 DO

@B50000000
0O00O000O00ED 23.5 radius pin
Pivot bolt 0 EOI

Jooooooobo
Pivot bolt 0 DO

w0

oooooooobo
Pivot bolt O DO

goopoooooo
Swash plate

O0000000Ed
Pivot bolt 0 EO

gooooobbgoad

10 Wash-out assembly

A 0 O Caution

Oo0d0obooo0oooooooOooon
M 0O000O00D0O0oo
B Note the orientation of the wash-out control arm.
Brg.g4X@8X3ZZ .......ccccuvuune 4
M3X12CS......cceeveeereene 2
M2X8PH .....oooocorscrerrees 2 Eiaial=lal=iai=lat=l=tziataialals
Wash-out control arm
M3X12CS
COBXBA5XB5F .o 2 ooooooog #5000 Brg. 6AX@BX322
@ @ Slide block
[ 0 2
@5 ball
. J ogoooooo
Radiusarm \
iy

000000@2X11.8

Needle pin 22X11.8 @\\\\“\

25 ball
MZXXEJ %
C 23X 24X 8.5F Vb
I ‘
@B Brg. o4X 28X 3ZZ " C 03X B4XB5F
Q
// » 5

000000@2X118

¢)  Needlepin g2X11.8
Brg. 84X 8X32Z
R
Q)
EO) 3 M2X8PH 0oooooo
000 Radius arm
25 bl

Brg. 84X@8X3ZZ

M3x 12CS

goooooooooooooood
Wash-out control arm

16




P ECEEEEEEEEE
Blade holder assembly A 00 caution e

2000000
Two must be assembled.

/ M

i

0000000 @5X4XM3X7..2 0000000 a5X4XM3X7
Pivot bolt 85X4XM3X7 Pivot bolt @5X4XM3X7 Brg. 96X @13X52Z2

goooooooo
Blade holder 0oooooooooo
Use the outer hole.

Brg. g6Xe@120 0 0 O
Bearing. 96X 212 thrust

Brg.g6X120 00 O ......... 2 A 0 0 caution
Bearing 26X 12 thrust
9 oog
Grease
gooooog goooooo
Larger inner diameter Smaller inner diameter
M3X8TSO O 0 .oooovvervrvreee 4 :|g Brg. #6X@13X52Z
M3XBTStruss A O O Caution
-~ gooooop
0080808 |3 et htnooooo0a
oo M3X8TSO O O
FW@6X@8X0.5T .....ccoovvvenne 2
00000000 00000 . DDDDDD.DDDDEIDD
Blade holder Grooves are on the inside Over fastening the M3X8TS
" trusses will prevent the
Brg. g6Xgl20 0000 bearings from rotating
Bearing 66X g12 thrust smoothly. Do not over fasten.
12 Oo00/000000000000
Yoke and blade holder assembly
s ~ M3X8CS
MAX10CS.......ccoeveereieieins 2
@ @m 0ooooo
Damper rubber
M3X8CS. ... 4
goooo
Spindle
FWaAX@9X0.8T ......cccvvvveeee 2
. %
[IPAS
o £
M3X8CS
¢
IS

A O O Caution

I oooooo
Center hub

goooboooooboboooooboboo Blade holder M4X10CS
goobooooooomooooobooboo
oo

Apply a small amount of oil to the damper rubber
and completely push it in so as to prevent it from
protruding from the yoke.

17




22.6X 25X 0.5FW

Brg. @3X@7X32Z

Center hub

M2.6X8CS

C 02.6X 24X 4F

Brg. 4X@8X32Z

@\éé ? M2.6X8CS
@

C 22.6Xa4X4F

ogooooooo
Blade holder

72.6X 25X 0.5FW

go0ooboooOOobOoboboooooo
Assemble in a way as to be able to see the
logo on the top.

13 Oooooood
Seesaw assembly
e N
i
Brg.g4X@8X3ZZ .......ooevereene. 6
i
Brg.@3Xa7X3ZZ ................. 2
O B
M2.6X8CS.....cooeerereeine 2
© Brmmmmm
M2.6X15CS......cocrereirrienne 2
@ (oo
M2X8PH ......oveveereieieiiiens 4
i
Ca2.6XAAXAF ... 2
Ca2.6XPAXIF ..o 2
© O
B OO e 4
@5 ball
© |
22.6X35X0.5FW ... 4
J
M2.6X15CS

\
m.sxmxo%

Brg. #4Xe8X3ZZ

(L
gooooooo
Mixing arm
C 22.6X 24X 9F
Brg. #4X@8X32Z
goodd ADVICE
goooboboobooooo
Mixing arm mounting position
/|
00 0 (00 “
- koA
\

goooooooo
Standard (high-mobility type)
gooooo
Autostability type
go0o0obO0obO0obOobOobOOobooooooooo
Adjust position according to preference.

gooooooo
Blade holder

72.6X 25X 0.5FW
M2.6X15CS

/
q
NG

gooooooo
Mixing arm

18




14 Ooooooooog
Stabilizer control arm assembly
god
e N M2X15CS Set temporarily
M4X4SS

ZAPA GAPCA+

O B 000000
Quick-dry adhesive

gooooooooo
Stabilizer bar stopper

oooooa
ilizer bar

5000 0)2
5 ball (with stand) 2

@5 ball (with stand) 2

\ J
googd
g5 00 :
@5 ball (wit Set temporarily
Quitkecry &h gooooooooooon
Quick-dry adhesive L
ooo . ZAP A GAPCA+ Stabilizer control rod
Set temporarily

gooobbooooboooooboobooo
Assemble in a way as to be able to see the
logo on the top.

Dodo0o0ooooooooo
Stabilizer control rod

ooogooooon
Stebilizer bar S\ 000000000000 (2set)
‘ Stabilizer control rod
gooooooooo 30mm
é\ Stabilizer bar stopper < >
M2x15cs  [Oo0 PEEEEEN
Set temporarily 0 14mm0 Approx. 14mm
15 godoooodood 0000000000000 000000000000000MO000000
ili 00000000 DO0ODOO0ODO0ODODOO00o0oOooOoOMAexsassoooooonbo
ilizer bl mbl : - ,
Stab er blade assemb y To ensure that there is no play between the stabilizer control arm and seesaw, tighten the
M4X4SS while pressing the stabilizer control arm in the direction of the arrow.
gooooo
O m Quick-dry adhesive M3X3SS
ZAPA GAPCA+ pogooood 0oooooo

Stabilizer stopper

oo
Adhere

oooo
Cep

Stabilizer blade

0oooooooo M3X3SS
Stabilizer bar g30000(@0o0)

>/t;4|:| ooo@on) 23 weight (pre-assembled)
@4 weight (pre-assembled)

00000 >-Cadice D

goooboooOobOoboobooo
gooobOobOOobOobooboooooooooo
JjddobooOk80000obO0O00o0oooooDoboooooooboo
ADD Caution Jgod0ooO0oO0obO0o0oooOoboOoobOooboobooboooog
AD00D00D00O000O00O0O0ODOOD
goooooooooooooooo It is possible to remove the weight and set it depending on the desired flight

gbooooocOooooboobooooo characteristics.

goooooog After aflight, there may be a case that the 83 weight will be difficult to
Balance the stabilizer blade and apply | | detouch. If it is forced to detouch, it will be broken and cannot keep the
A . tape on the lighter side to adjust. balance. Therefore, adjust it with g4 weight.
0 O Caution

""" = o = O pgoodobobboooobboooobobooobobboooobboooobDboooo
The stabilizer blade and the stabilizer control arm must be parallel.

19




oooooooo/0oooooobo/0oobooboboboboo

16 Rotor head, wash-out, and swash plate installation

4 ™\
M3X20CS.......ccceveeveeeerenns 1
O B ooooooo
M2X8CS. ... 2 3 nylon nut
@ OO0o0d0o0ooboOooOoooono
M3ODOOOOOO ... 1 gooooooooooooon
M3 nylon nut goooooooooood \
If the slide block does not move M3X20CS
V0 00 5 smoothly, pass it over the main mast and f
M2 D0 v move it up and down until it moves
N /| smoothly.
M2O000
M2 nut
0 |HoBHDo0 M2X8CS }§ 00000000
Fig. 1 | Whenin high pitch A Radius block
000000000000 —
ooooooao gooodod3ammOOOoono
Centerhub ppOODODOO OCOOOOOODOOO-10

Radius block Install the radius block with a
oooooooo 3mm gap from the center hub.

Slide block (Fig-1)

oooooooo
Wash-out

—_— 000000000 MO000o
. 000000000000000
Fig. 2 00000000000000 M
0000000000 0000
000000000000 O0 gﬂgqgmmmm
0000000000 M2X8CSO plae
M20000000000000
00-20
O0mo0000000oooo
Ooo0oooooooo oooooooo
ogd OP24000000000000
ooooooo 000mMOo00o000o0
Swash plate’s lower
pivot bolt

Looking at the fuselage from above,
with the upper and lower pivot bolts
of the swash plate aligned with each
other, rotate the radius block so that
the stabilizer bar is parallel with the Wﬂ]
fuselage's central axisand fasten using
the M2X8CS boltsand M2 nuts. (Fig.
2)
Precise phase adjustments depend on
the actual flight. N\
Note: Perform the phase adjustment
goooooooosy after the installation of the radius arm
Stabilizer bar A stay (see p. 24).

B

N>
, > (L
O

\" 0
psy)

AA':
ogooooad
Unit's central shaft

AA'IB

@

BB':
ooooooooo
Stabilizer bar

SN i
G \?'lfi’<<JI|I|I|I|I|I|I|I|I|I|I| Tk
5 \NW

20




17

18

19

34

35

36

17

o00o0oo0oooooooooooooo
Elevator lever / aileron lever assembly

O 1

© O

25 ball

swMmO

goooopoag (R
SWM elevator lever (Right)

Brg. 83X @6X2.5FZZ
M2X8PH

Brg. @3X@6X2.5FZZ

MW&XASXO.ST

swMOOoooooo
SWM aileron lever

g50 00
> @5 ball

M2X8PH

Right side
g50 00

25 ball
Brg. @3X@6X2.5FZZ

7)) Brg. 83Xe6X2.5F2Z
<
M2X8PH

30000000SwMOD00000
30 class engine SWM normal type

0000 Check

g500000000000
oooooooo
The g5 ball isinstalled to the
inner side of each lever.

@%Cg

swMOooooooo
SWM aileron lever

swmMOOOooOdoodo(R)

SWM elevator lever (Right)

swMOOOOOoooo0O (L)
SWM elevator lever (Left)

w
S
j=h
o
7]
@
@

2.
S
@
g
=
=)
E
=N

=
=]
)

Joooooomnms JOoooooooe

goopoOloooooooswMOOoOoOoooOoOosocooooooswmMoonooog
gooo00o0O0o0o00o0o0bO0obO0bO0obO0bO0bOooKITOODOoOOooDooobooooo
gooooooobobooboboonog
The assembly instructionsin sections 17, 18, 19, 34, 35 and 36 are separated into two sections with the
instructions for the 30 class engine SWM normal type at the top and the instructions for the 50 class
engine SWM push-pull type at the bottom. After verifying the type of kit purchased, read the corresponding
instructions carefully and proceed with the assembly.

3000O0OoO0Ooaod
swmMiooooood
30 class engine SWM
normal type

17

J000oo0oooooooooooooo
Elevator lever / aileron lever assembly

500000000sSwMO00000000
50 class engine SWM push-pull type

© 0

FW@3X4.5X0.5T

e

Swi L
SWM elevator lever (Right)

&

Z

swMOoOoooooo FR))
1y

. ] swMODOO000 (L)
SWM aileron lever (Rig

@%\SWM aileron lever (Left)
Q@
L O

@z, ¢ ? (i Brg. 03X 06X 2.5FZZ FWa3X4.5X0.5T
®D) R w o
Right side @ \oxen  Leftside n O, ©
05000
%\ Brg. 63X @6X2.5F2Z o5ball  M2x8PH
Q@ Brg. 63X 06X 2.5FZZ
@50 00 SWMOODODODOD (L)
25 ball SWM elevator lever (Left)
Brg. 08X 26X 2.5F2Z
M (2
M2X8PH 5 ;V
N4

MOOO0000000 (R)

0

adA1 |Ind-ysnd NMS auiBua ssejd g
000000000ONMS 000000008

0000 Check

g500000000000
oooooooo

The 25 ball isinstalled to the
inner side of each lever.

%)

9/

swMOOooooo
SWM aileron lever

it
3

swMOOOooooooo(R)
SWM elevator lever (Right)

o
.

2
(@

.
o

swmMOoooooodo()

SWM elevator lever (Left)

500000000

swmMioodooood
—— 0000000000

0o

50 class engine SWM

push-pull type

21




oooobobbgooboobbugoa

17 .
Elevator lever / aileron lever assembly

0000000swMO0O000OO
30 class engine SWM normal type

4 Eﬂ A 0000 Check
500000000000
Brg.@3X@6X2.5FZ7 ............. 6 SL000000
@ (Jmm The 5 ball isinstalled to the
M2X8PH......c.ccvevieeeieiieennne 6 inner side of each lever.
FW@3X@4.5X0.5T ........ccu..... 4 |’
P2 < R 6 Brg. @3X@6X2.5FZZ swMOOOoOo000O
\ 25 ball J Brg. g8Xg6X2.5F27 SWMOO0OO000 M2X8PH SWM aileron lever
SWM aileron lever g50 0 0
FW@3X4.5X0.5T 2 ball
@50 0 0 Q_
%\ 7o) @5 ball /
M2X8PH Z4
FWgEX4.5X05T | qymOoo 0000000 (R)
(RO) (Lo) g ; SWM elevator lever (Right)
Right side ! Left side
5000 @0
5 ball

) Bro. BXe6X25FZZ

<
20 ©

Q.

SWMOOOOOOO00 (R)
SWM elevator lever (Right)

Brg. @3X@#6X2.5FZZ

swmMoOOoooooogo (L)
SWM elevator lever (Left)

adA) rewou WS auibua ssejd pg

wW
o
[
[
_
[
[
[
[
wn
=
=
(|
[
[
[
[
[
[

gboobobbuoogouogooooogad

17 Elevator lever / aileron lever assembly

500000000swMO00000000
50 class engine SWM push-pull type

© 10 \
Brg.g3X@6X 2.5FZ7Z ............ 6
@ (oo
M2X8PH.......ccceeeeieceiieens 9
FW@3X24.5X0.5T ............... 4
I A 9
\ g5 ball / SwMOD0O000 (R)
FW@3X4.5X0.5T SWM aileron lever (Right)

e

o500 0 0
@5 ball

0000 Check

00000 ooooon
oooooooao

The @5 ball isinstalled to the
inner side of each lever.

(%)
=f)
swMOOOOoOOoOOO (L) 8/

swMOOOoOOoOoOoOoad
SWM aileron lever

=0

(RO) (L)
) . . swMOOOoOOoOoOoooo(w)
Right side { Left side
9 @ M2X8PH SWM elevator lever (Left)
g5 00
Brg. @3Xa@6X2.5FZZ @5bal  M2X8PH

swMOOoooooog (R
SWM elevator lever (Right)

Brg. #3X@6X2.5FZZ

swMOOOooooooo (L)
SWM elevator lever (Left)
Brg. 83X @6X2.5FZZ
PO
' @, lé‘@

sSwMOOOOOOOOO(R)
SWM elevator lever (Right)

M2X8PH

adAy nd-ysnd \Wms auibus ssed og
0O00000000WMS ODOO000O000S

22



gooobbbooooooobobooboswMbobooooooog

500000000sSwMOO00O0OO0OO
50 class engine SWM push-pull type

—
18 : : :
= Elevator lever, aileron lever, and SWM lever stay installation
02
gc—gs /© W\ oooooooswMvoooooon
= S v~ ) 30 class engine SWM normal type
=24 O |
7S FW@BX@4.5X0.5T ....ovvvrreen 6
. [«B)
o5
S COBXGTX38S v 2
Py ?
o8
=22 M30OOD000 ... 2
o o
\MS nylon nut Y,
FWEBX45X05T SWMO OO 0000 (R) FW@3X4.5X0.5T Swm a;]ermsgy uflu)
SWM aileron lever (Righ) /@@/\ CaBXGTX3.8S ()
% O - FWaBXASX0ST N FWgBX45X0.5T
M3X20CS M30 000000 >
M3 nylon nut /
O
SWMODOOO0O00000(L)
SWM elevator lever (Left) /
Syt FWaSX4SX0ST  swwir) ID 0 ? noow [
CoBXBTX .85 SWM aileron lever (Left) 5
SWMOOOOOOOOO(R) @\WDDDDDDD
SWM elevator lever (Right) M3 nylon nut FW@3X4.5X0.5T M3X20CS
18 gogobubbboooooooooswwmuogogoooono
Elevator lever, aileron lever, and SWM lever stay installation

sofpoooooswqMbbboOooOoOn

(© W:

M3X20CS ..o 50 class engine SWM push-pull type
FW@3X@4.5X0.5T ......ceeee 6

Ca3X@7X3.8S .....ccvvvvrrernn 2

M3ODOOOOO00

\M3 nylon nut

FWg3X4.5X05T SWMOOOO000000(L)
SWM elevator lever (Left)

/ M30 000 D/mm@ Mo/ Caxarxass ) SV Iversay
FWeaxasxosT M3nvionnut # N i > PWaBXA4.5X0.5T
G (Z
%\ / 2 /
=z

swMOOOOOO

M3X20CS

swmMOOOOOooO(L)
sSwMOODOOOOO(R) SWM aileron lever (Left)

SWM aileron lever (Right)

swMOOGooono
SWM lever stay

@\WDDDDDDD
00d(R) M3 nylon nut

swMOOOOOOO|
SWM elevator lever (Right)

(O

G

X

23




19

swwmiooooooooo
SWM lever stay installation

gpooooooswMooooooo
30 class engine SWM normal type

oooooooooo

M3Xe0 0D OOooOoo
M3X 26 cross member

/ N\
© 1] M3X12CS Mo D oeo
M3 nylon nut
M3X2eO0 OO OOODO ... 2
M3X26 cross member
] M2.6X12TS-2
© Eimmmm
M3X22CS......ooeireieiiine 2 M /
© [mmm R
M3X22CS N
M3X12CS ... 4 [
i SWMO OO (R)
M3XIATS2-M ..o 4 SWM lever (Right)
M2.6X12TS2 oo Ca3XeBX12.5
Ca3X@8X12.5 ... 2 q M2.6X12TS-2
i oooo
C@BXBTX3.8S ..o, 4 ooooooo T Nose
AN Top view
@ 000000000 WO 000000000 (R
~ Elevator lever (Left) Elevator lever (Right)
M3ODOOOOOO e 2
M3 nylon nut 000000000 (L) (R)y 00000000
\_ J | Mm26x12TSDOOOOOOO
Align both the left and right elevator lever together with
the grooves and fasten with an M2.6X12TS.

Radius arm stay

/

Ca3Xa7X3.8S

SWMO OO (L) M3X22CS

SWM lever (Left)

{

adA) rewou WS auibua ssejd pg

wW
o
[
[
(|
[
[
[
[
wn
=
=
(|
[
[
[
[
[
[

19

swwooooooooo
SWM lever stay installation

500000000swMOO0D0O0O0O0DOO
50 class engine SWM push-pull type

goooooooool

M3x260 000000 Radius arm stay

000000000 (L) (R)y DODODOODOO
M2xiocsooooooono

Align both the left and right elevator lever together with
the grooves and fasten with an M2X10CS.

' N\ M3X 26 cross member /

@ \_D:Q_u M3Dooooood Ca3X37X3.85
M3X260 000000 ... 2 M3 nylon nut
M3X 26 cross member M3X12CS

£33 X
@ N M3X14TS 2
M3X22CS ..o, 2 M3X22CS
M3X12CS ...ooorciesersrrsrisis 4
M3XIATS2-M ..o, 4 M2X10CS

SwWMO 00 (R)

O Fmmm SWM lever (Right)
M2X10CS CoBX28X12.5
CEBX@BX125 ..o 2
M2X10CS
CEBXBTX38S .. 4 T & R
0) Top view noon SswMOo oo (L) M3X22CS
@ p Nose SWM lever (Left) %/
M3OOOOOOO ... 2 || DoooooDOOD WO  OCOOOOOOOO0 )X
Mgnymn nut Elevator lever (Left) © Elevator lever (Right) ®)

adAy Ind-ysnd WMS aulbus ssejd 0g
000000000WMS OOO0O00oooos

24



goobooogad

20 :

Tail case assembly
/‘ H \
Brg.g5X@13X4Z7 ................. 2
CaBXBBX2.5 ..o 1
M2.6X10PH .....cocvriieinrine 7
M2.60 0 0 oo 7

M2.6 nut
FW 25X a7X0.1 ..o 1
\ J
M2.6000

M2.6 nut

gooodom)
Tail case (Right)

A O O Caution

go00o0obO0oO0obOobOOobOoboboooobog
goooboobOOobOobOoboooooooooo
Do not bend or scratch the timing belt in order
to reduce the risk of breakage.

oobooooog

the assembly Kkit.

gooooooosboooooond

Included in the SD belt drive parts set of

oooooooo

/

000000016TO 00O
Belt pulley 16T (shaft attached)

gooo

Timing belt

oooao

oooo

Brg. ¢5X@13X4ZZ

oooooo)
Tail case (Left)

M2.6X10PH

ooo
Set temporarily

25




goboobooooogan

21 ) :
Tail housing assembly A 0 0 caution
4 N\
D suis)ufalalsls; O
M30000000 Tail housing NS
Brg.g4X 29X 4 ....oovrereeernneens 2 M3 nylon nut M3X15CS
ﬂ H H 0oooooo
Larger inner diameter
@)
SO% M2X8CS E .
Qo2 0oooooon Brg. 24X 29 [
EXg5000(@0) -
Brg.gaXe9D OO0 ... 2 . Tail housin goooo —
Bearing 24X 29 thrust EX 25 ball(with stand) 9 Bearing o4X 29 | o
E thrust
@ I] Brg. ¢4Xg90 0 0 O %m
000000000000AD S Bearing. 4X 29 thrust
FW@AXZ6XO0.5T ....ocore 2 Tail blade holder O AQ 0oooooQ
FW g4X 26X 0.5T Smaller inner diameter
O Brmmm —
Brg. e4Xe9X4ZZ poooon
M2XECS oo 2 Grooves are on the inside
0O00O00000000o00g
@ []m Make sure to apply grease.
M2X10TS cooooreeeeeee oo 8
M3XI15CS......coeveererererrennns 2 M2X10TS-2M
@ mM3O0O0OO0O0000 T MaX15CS
M3DOOOOODO ... 4 M3 nylon nut
M3 nylon nut 000000000000BO
N y Tail blade holder O BO
© el 0ooooOoO L=s87
EX g50 0 (0 00 Do 2 Tail blade L =87
EX @5 ball (with stand)
NG J
22 goobooooboooibn
Tail pitch plate assembly

oo0ooo0oOooo0Asyo0oono
Tail pitch plate Assembly (pre-assembled at the factory) oooooooo

Tail pitch link

gooog
Slide shaft gooooooooo

Tail pitch plate

EO OO @15
E-ring g1.5

O

/DDDDDDDDEZXM.G
/ Grooved parallel pin 22X11.6

<Q., ED 00 gL5
EDO0ol5 S E-ring 61.5
E-ring #1.5 \@
00000000@2X116
Grooved parallel pin 22X11.6
C #6Xa7X3 Brg. #6Xg10X32Z
FW 26X 28X0.3T
M60 00 (00)

ooooooood
Tail pitch link

Brg. g6X@10X3ZZ

EOD OO el5
E-ring 21.5

wooooooooooooo

W-typetail pitch plate

M6 nut (thin type)

boss

26




23 ODO000OO00DOOoOoooo
Tail housing installation

Of

Brg.g4X@8X3Z7 ... 2

O |

FW@4X26X0.5T .......cccueneee. 2

© Hmm

M2.6X8CS.....ccvvvercrriiiinns 2

© (m

OO0O000M3X6.3.......... 2
Guide pin M3X6.3

A 0 O Caution

000o00oOooooooooooo
000o00oOooooooooooo
oooooooooo

Install the tail pitch guide pin so that
it fits into the tail pitch plate’s
groove.

A 0O O Caution

pgoodobobooobobbooouoboboooobboogobbooobbooo
Align with the shaft’s indentation and fasten.Make sure to apply screw lock

adhesive. oooooooo
Tail housing

M3X5SS

ooobooooooboo
Tail pulley shaft

00000o000o0O00o0o0oU0oo0oUooOo0ooOOooooOoo
000000000 oo0o0oo0o0ooO0o0ooOo0o0ooOoooooO0O0n
0000ooOo0oo0o0oo0o0oo0o0OoOo0ooOo0o0oO00oDOOo0n
oooooo

The parts which are assembled at the factory before shipment are all fixed
with a thread-locking agent.When removing any of these parts, remove all
the parts such as the bearing and blade holders form the tail housing, and
heat them with a lighter. The thread-locking agent will be loosened due to
the heat and the parts will be easier to remove.

FW ¢4X36X0.5T
o/
000D00OM3X6.3 Brg. p4X¢8X3ZZ
Guide pin M3X6.3
oooooo
0000000000 Assy \? Lever collar
Tail pitch plate assembly
—~
&) ooooooooo

Tail pitch lever

e L
var]

M2X8PH

Brg. g4X¢8X377Z

goboobooooogan

24 Tail boom pipe installation

A 0 O Caution

goboooboooooooobbooobooobooo
goooooooboo

Align the groove on the tail boom pipe with the
protrusion on the tail case and insert.

/7

C

oooooooooooog
After inserting the tail pipe, fasten completely.

000000000L=695
Tail boom pipe L=695

27




goooboood

25 Tail installation
4 N
M2.6X12TS2....ccovciiiee 3
M3XI12TS ..., 2
@ (T T
M3X32PH ... 4

M3X12TS
ooooooooon

Rudder servo mount

@
Y
gy
@,
(g

¢

00000000 0L=695
Tail boom pipe L=695

oooooooo
Timing belt

A 0 O Caution

M3X32PH

Q
"1(,,,,,'/,
@
{
&

&

gooooooooooo
Rudder control guide

M2.6X12TS-2

1. 000000000b00bobooobog
gooobmuobooooooobob
With the aid of a screwdriver, spread
the timing belt by pushing on it lightly
coming into contact with it as little
as possible.

2. 00000000000O00O0000 «
Check the belt’s rotational direction. ,

goooogo
Tail pulley

ooooooooo
Timing pulley

26 OO0O000oo0o0ooooobon
Tail boom brace Assembly

(@ manmny

M2.6X10CS......ccvereirrrnenns 4

M.GEI OO0 s 4

M2.6 nut

A 0 O Caution

Jo0o000000o0O0oOooooooog
Jjo0o0000o0o00ooOooooooog
jooooDoooooooooooog
goooo

Attach the tail boom brace terminal with
epoxy adhesive. Not doing so may
result in vibrations.

goooooooooooooo
Tail boom brace terminal

M2.6X10CS

M2.6X10CS

M2.6X10CS

ooooooo
Epoxy adhesive

oooooooooo
Tail boom brace

28




27 goognd
Tail fin stabilizer installation
©]
FW@3X 29X 1T ..o 2 <]
O E AN L /E W saX oo LT
M3X35CS....oovreeerereseeenne 2 M3X35CS
@ iy >
M3X18CS......coeveeeeireeenns 2
@ ([T \ I
M3X25PH ..o 2
IZI 0 D@D 00 . 6 @
\M3 nylon nut Y )

A 0 O Caution

ooooo@)ooooooooooooooooog
ood
Install thetail fin stabilizer belt (L) according to theillustration

M3OOOOOOO
M3 nylon nut

M3X18CS

A O O Caution

go0o0o0O0o0O0obOobOobDOooobDoboOoooooo
gooobooboobobooobg

Check that all screws installed to this point are well
fastened.

below.

]

Front <=
goooo
Inclined
oooogE)
Tail fin stabilizer belt (U)

oooog()

Horizontal tail fin stabilizer  Tail fin stabilizer belt (L)

b

M3OOOoOOoooo
M3 nylon nut

oooooooooo
Tail boom brace

M3OOOOOOO
M3 nylon nuts

29




28 gooooood QDDC _
H aution
Englne assembly gooOobooogosbooogoooo
go0o oo sbso00odboboonDgon goodooboooobobooomoboo
4 ) pooooooooon 00000000000000000000
Included in the SD30 engine parts set or] Th b f teeth th ttached
SD50 engine parts set of the assembly Kit. € number of Leeth on the gear attache
to the clutch bell varies depending on the
FWEEXG7XO0.1T ..oocrvcee 1 type of engine used.
: H 50000000000 000000000
OU 0 U SSO50......ooeerevnrnses 1 gooooooooo aor) oooooooogo (9m
Oring SS050 Clutch bell with attached gear (10T) Clutch bell with attached gear (9T)
@ @m for 50 class engine for 30 class engine
M3X8CS.....ciieerrieeeie 2
M3X12CS.....ooeirrreiereiene 4
© [m | |
é@\ FW ¢5X¢7X0.1T
M3X60 00 oooereeerreneenns 4 M3X8CS 9220
M3X6 countersunk screw
oo g o SSos0
@ Gm O ring SS050
M2X8PH ......ooveeeeeeieiiieens 1
m%lzrl]u?m ............................. 1 00o00O00@oOoooo) 0000000@OOooo)
Drive nut (included with engine) Drive nut (included with engine)
I 1 -
@5 ball @}V¢6X013X1T
“/ looo
Grooved

A O O Caution

0ooooooooooooooooo
ooooooooooooooo

The shape of the flywheel varies
depending on the engine class used.

gooooooooooobooooobooo
gooooobooooboooooboooooo
goooooboooboooooobooooo

of engine by using the crankshaft lock
recommended by each engine manufacturer.

ooooooosoooo
oooooo
Flywheel for 50 class engine

gooooooseoooo
oooooo
Flywheel for 30 class engine

gooooooooo EOEIiEDfaEDDDLmk D

Flywheel has screw groovings which is fitting & ’Wl-% .%4@

for an shaft of engine.Fasten it to the shaft Lock g &
(Vi S@m

A 0O O Caution

gooooobobooOoooooooboobooog
goooo

Flywheel cannot be disassembled by using
a puller.

gooooooooo
gooooooooo
ooo

Use the supplied

M3Xe6O OO
M3X6 countersunk screw

gooooOooooooboooo
goooooooo

Use the supplied washer for the
engine.

M3X12CS
so0000000@O) O

50 class engine (sold separately)

ooooodgood
Engine mount

washer for the engine.

oooooooo
Engine mount

M3X12CS

pooooooo@o) o
30 class engine (sold separately)

30




goopooggno 0O00o0O0ooOooo

29 Engine assembly Starter coupling

A 0O O Caution

M4aX4ssODOOODOOOO00O00O
gobooooooooooo

. )
© B T T 00000

Clutch shaft Align the M4X4SS screw with the D-
MBX3ECS ....ovvvinns 2 cut indentation and completely fasten.
EFfOuDsiEg% EOI?:IaDSDeZIgi ne) M3X12CS DOOO
O B—mmmm O\ e
M4X4SS

M3X28CS......coveerevreiiriiennas
@Uooooog)
(If using @30 class engine)

© B

M3XI12CS......cooevirieiiiinnns

© [

CaBX@5X4A.5F ...

M3UD OO e

\MS U nut

A 0 O Caution

00o00oooOooooooooooooooo
oooooo

The position of the holes varies depending on the
engine used.

C 23X 25X4.5F

M3X12CS
A 0 O Caution

gbooooooooocooooo
obooooooooooooo
gobooooboooo

% % Remove the needles temporarily
é O é O and reinstall them after attaching
Q0 Olo the engine to the frame.
OyJo o0

p0dooooooooosooboooooogon

If using a 30 class engine If using a 50 class engine

M3X35CS(so0 000 ooo)
If using a 50 class engine

M3X28CS(300 0 00000)
If using a 30 class engine

M3X135PH |

A O O Caution
ooooooooooooooooo
0000000000 RpDoOOOOO
ooooo

Refer to [2] for the fuel line and
muffler pressure piping.

000d00ODbO0oO0o0oobOO0oO0o0oooOoOoOooooOoboooooon
pgooobobooooboo0ooobbooooobbooooo
- O000d00DbOO000oobOo0o0oooOoOoooooooooooa
Ve oodoooo @/ Vet If more power is necessary for flight in the air, make adjustment by taking
Manifold - off abaffle and O ring. If baffle and O ring are taken off, apply silicon
777777777777 caulking agent to seal the muffler.

31




goboooo

30 A 0 O Caution

Servo installation

goooobOoboOoooooooo
gooobooboobobobooobog
Fasten the screws making sure not
to break the grommet.

@ (o

M2.6X16TS(D O 0) ... 20
M2.6X 16TS (washer attached)

swM3DOoOoOoOooooooooo
SWM 3 servo (to pitch channel)

M2.6X16TS(000)
M2.6X16TS (washer attached)

ADD Caution goooooooo

Throttle servo M2.6X16TS (00 0)
M2.6X16TS (washer attached)

OooOoooooo
Note the orientation of
the servos.

swM Oooooooooooooooo
SWM 2 servo (to elevator channel)

TS(OODO)
TS (washer attached)

A 0 0O Caution
SWMIOOLO00000000000 000000000000000000000
SWM 1 servo (to aileron channel) 000000000000000000000

oooooooo0o0o0ooon

M2.6X16TS(H D O) The way the servos are connected to the
M2.6X16TS (washer attached) receiver to vary with the contents and settings
of the transmitter-receiver set. Please refer
to the transmitter-receiver instruction manual.

A 0 O Caution

JO0000d00ooOooooooooooom
OO0O00d000oO0oooobooooooo

Install the noise filter between the rudder
control servo and the receiver.

A 0 O Caution

© (©
goodooooooaoo
gooobobboooooo
goooooa —
Wheningtaling the servo, use

the lower holes (shown by |
Ogoo00o0o0oooboooo M2.6X16TS(OD O O) black circles).

Rudder control servo M2.6X16TS (washer attached)

e0 o0

32




31 O0o00ooooooooo
Receiver and gyro installation
AD 0 Caution AD 0 Caution
@ Gm goOoooOo0o0o0ogooooooOo0o00oOoOgl|ooppoooooDbOOooobDoOooo
M3X12TS ... 4 0O00000000000000000000 (|00000000000000000
oo ood

The gyro sensor has a special orientation when | | Before applying tape, make sure the
installed. Install it according to the gyro’s | | surface is wiped clean of dirt.

instruction manual.

A 0 O Caution

goobooooOooOooooboOooOo0Uoooooo0oobomoooogoooooo
goooooooooo
go0o0o0o0o0o0dbOobOobO0ooOoo0o0oOooUoobOOobOobDOobDOooDooooboon
gMooboobooooobooboo@oobooboboobooooooobooboobon
ooooooooo pooooo

Gyro sensor If the receiver or its battery is to be loaded within the
mechanical mount, wrap it completely in the sponge so
as to prevent it from moving.

Depending on the size of the battery, it may not fit into
the mechanical mount. For such a case, wrap it in the
ooooo sponge, set it on top of the mechanical mount and secure (|
Double side adhesive tape | it firmly with rubber bands. J [

gooooooo @

Gyro mount —

© ©
EES)
o=

gooooad
Mechanical mount

oooooooog
Receiver battery

I
ﬂfﬂl|l|l|l|l|||l i

/)

gooooooo

m - O

goooooooo
E/Screws included with the switch

% \ P
S ( ) > N ) / g
\*}J/’ g N\ = gooooog
/ 7 \ Mechanical mount




w W
oSS
o
32 guooobbuooooooooon ofouuooswmuooooon = o
Transmitter Initial Setting and Servo Movement | EUEESSEIENUYRTIERTE o =

=
<«
ADD c . s5000pb0OoO0ooswMOO0O0OOd0OO0OCO0OO0OOOOOOOOOOOOOOOO S5O
aution For 50 class engine SWM push-pull type, see next page. 3 [
jd0oooo0o0o0mooooDO0o0o00ooooooDooooo Swash mode requires the initial setting of the transmitter for swash mixing. % cé’
goooooooo This section explains the initial setting of the transmitter in accordance with S =
000o0o0oo0oOo0oOo0oOo0ooOo0mobooooOoo the data sheets of each manufacture's transmitter in order to carry out the e O
0000ooooooooooooooog presetting of each linkage. S O
L O
= O
0000000000000000000BIODO00O000n Inputting the pitch curve and throttle curve is carried out in [49 (-
gboodoooboooooboooobooOoOooboOoooooOoOoOoooo Inputting the pitch curve and throttle curve first during a servo o

gboooooooooOooooooooooooooo horn installation may shift the neutral position.

000o0o0o00oo0oU0ooOoo0DooOoOoooOooooo
ooooooooo

Before inputting data to the transmitter, first select the swash
type.

Shuttle SCEADUSWMO O OO OOOOODOOOOOOO
goooooooono
The swash type Shuttle SCEADU SWM system is shown in the

0000 Nose illustration.

ooooboooboon

Transmitter data sheets
FUTABA FF9-H Super JR PCM9X
ich | 2ch ach | 4ch | 5ch 6ch 7ch | _8ch THRO | AL | ELEV | RUDD | GEAR | PIT
ATV | (R/U) | 100% 100% | 100% 100% 100% 100% REVERSE SW REV REV REV NORM | NORM [ NORM
[(L/D) [ 100% [ 100% [ 70% | 100% | 100% | 100% TRAVEL (H/L/D) 135% | 100% | 100% | 140% | 100% 100%
REVERS REV REV REV | NORM [ NORM | NORM ADJUST (L/R/U) 100% 100% 100% 140% 100% 100%
SWASH TYP:SR-3 AlL:0 70% ELE:[J 70% PI:[] 50% TYPE 3s
SANWA STYLUAS SWASH EXP AILE 0 60%
SWASH | CPaF | IO |ILA-5—] EvF Mix N GAIN | ELEV | 060%
CP-EPA H 75% 75% 110% PITCH 0 70%
L 75% 75% 110%
)0 | 2Ty [3)IA-5 [ 4)35- | 5)Irfl | 6)evF
REV REV REV NORM | REV REV__| NORM
EPA | (H/L/D) 120% 100% 100% 120% 100%

[C/riy)] 5% | 100% 100% | 120% 100% Refer to each transmitter's manual for how to input.
J00o000oOoooooooooooooon In addition, the values change depending on the combination of transmitter,
Joooooooooooooooooooooooooooon receiver, servo, gyro, etc., and machine type, and fine adjustment for each
000000000000000000000000000000  needsto bedone.

goooooog

Setting and Servo Movement

0000000000000 mMOo0000000oooooooonO  After the transmitter initial setting is completed, check to see that the servo
00000000000 000O00D00000D0000o0o0oUooOoOg  drivesinthe proper direction. Temporarily attaching the servo horn facilitates
goooog seeing the driving direction.

Dooi | mobEl Servohorn movement
A A

0oo |]= |]=

0
Aileron

g0o0ooo0oooggo
Back view of the swash plate

( )

0000000000000000
Side view of the swash plate

Il I
0ooooo |]|] ﬂ"

oo
Pitch

W [ S
oo /
Throttle >4
oo0ooooboo
Throttle lever
ooo i
Rudder ¥ 5

When the movement does not agree with the figures, the rotation direction of the
servo isreversed.

Adjust the rotation direction with the reverse switch of the transmitter. Besides
that, adjustment of the mixing is required for the aileron, elevator, and pitch.
(Refer to the manual of each transmitter).

34



500000000sSwMOOoO0oODO0
50 class engine SWM push-pull type

32 goboboobbuoooogobooo

Transmitter initial setting and servo movement

500000000swMO0000O000OO
50 class engine SWM push-pull type

A 0 O Caution

po00oooooswMOOOOoOOoOoOOoOObOOODOoOoOobOOoOoobooo
For 30 class engine SWM normal type, see previous page.

gooooooooomooooboOoOo0oboO0oooooOoobOD00000
oooooooo

oooOoocOoooooo
ooooooooooo

0000

gooooooooomooobooboonooo
goobooooobooo

Swash mode requires the initial setting of the transmitter for swash mixing.
This section explains the initial setting of the transmitter in accordance with
the data sheets of each manufacture's transmitter in order to carry out the
presetting of each linkage.

Do0O0O00O0O0O0O00O0O00O0O00O0OBIoooooooon
gooo0oooooooooooooooboooDooobOooooo
gboooooooooOooooooooooooooo

Inputting the pitch curve and throttle curve is carried out in
Inputting the pitch curve and throttle curve first during a servo
horn installation may shift the neutral position.

000o0o0o00oo0oU0ooOoo0DooOoOoooOooooo
ooooooooo
Before inputting data to the transmitter, first select the swash

t .
ype 0000 Nose

Shuttle SCEADUSWMO O OO OOOOODOOOOOOO
goooooooono

The swash type Shuttle SCEADU SWM system is shown in the
illustration.

oooooooogg
Transmitter data sheets

FUTABA FF9-H Super JR PCM9X
1ch 2ch 3ch 4ch 5ch 6ch 7ch 8ch THRO AIL ELEV RUDD GEAR PIT
ATV | (R/U) | 100% | 100% 100% 100% 100% | 100% REVERSE SW REV NORM REV NORM NORM REV
[ (/D) | 200% | 100% | 70% | 100% | 100% | 100% TRAVEL (H/L/D) 135% | 100% | 100% | 140% | 100% 100%
REVERS NORM REV REV | NORM | NORM REV ADJUST (L/R/U) 100% 100% 100% 140% 100% 100%
SWASH TYP:SR-3 AIL:[] 70% ELE:[J 70% P1:00 50% TYPE 3s
SANWA STYLUAS SWASH EXP AILE 0 60%
SWASH CP3F oy | IbR-5- EvF Mix INH GAIN ELEV [0 60%
cPEPA H 75% 75% 110% PITCH | O70%
L 75% 75% 110%
1)a0b | 2Ty [ 3)1A-y | 4)35- [ 5)Iril | 6)eF
REV REV NORM | NORM REV REV REV
EPA [H/L/D)[ 120% 100% 100% 125% 100%
[C/rRIV)] 95% 100% 100% | 125% 100% Refer to each transmitter's manual for how to input.
000000000 oooooooogooog In addition, the values change depending on the combination of transmitter,
0000000000000 o0o0ooooooooDoooooo receiver, servo, gyro, etc., and machine type, and fine adjustment for each
000000000000000D000000000000000  needsto be done.

gooooooo

Setting and Servo Movement

0000000000000 O00000000000000000
00000000000000000000000000000000
ooooo

After the transmitter initial setting is completed, check to see that the servo
drivesin the proper direction. Temporarily attaching the servo horn facilitates
seeing the driving direction.

gogoooooo
ool MODE I Servo horn movement
oooo Ol O
Aileron = = = =
0000000000 0000000
Back view of the swash plate
AN o) AT ( é)
oo | R | @
joo0ooo0oo0opooooono
Side view of the swash plate
oogd
Pitch
=
oogoo o
Throttle =/
gogooooo
Throttle lever
oo G
Rudder 2 0
0000000000000 mMOoOO0OO0OODOODODODOODOOOOOO  Whenthe movement does not agree with the figures, the rotation direction of the
00o00oO0oo0o0ooooOO0O00OoooO0o0O0OoooOOoOoOooo servo isreversed.
odoo0ooo0o0oOooooooU00oooooooooooooon Adjust the rotation direction with the reverse switch of the transmitter. Besides
g00ooOoOooOoOoOoOoOoOoOoODOOoOODODODDOODOODOODOOO  that, adjustment of the mixing is required for the aileron, elevator, and pitch.

(Refer to the manual of each transmitter).

35




OO00000000DoOooDaoo
Rotor head linkage

00000000000 (2set) 55mm

4 A Mixing arm rod (2 sets) ’4—#

[ L O O (41

1]
O00000 e 12 0 40mmQ Approx. 40mm
Rod end

@ 0ooooo@eoon) 16mm 000000M2X125
000000M2X125...... 2 Pitch rod (2sets) Rod end M2X12.5
Rod end M2X12.5 = —]
\ % (O T==1E=00)
| T osmm
L
Oodooon Approx.0.5mm
Rod end
swwmiooooooooo/oooooooo swMOOOOOOO/00000000 (2set)
SWM elevator lever/swash rod SWM aileron lever/swash rod (2 sets)
45mm 45mm
ﬁ—ﬂ -« >
[ 0 A 1 i1 RO @:Eim\ \\ism
<—4Approx. 30mm Approx. 30mm

A 0 O Caution

goboooobobooooooooooo

oooooooo ooogooon
Pitch rod

After installing the blade, measure the
pitch and readjust.

swMOOoOoooooo
/00000000
SWM aileron lever/swash rod

0
!

goooooa
Pitch rod

.

(3
{ gooooooooo

[[ Mixingarmrod

oooooooooon
Mixing arm rod

swMOOooooooon
/000000oo
SWM elevator lever
/swash rod

||||l|l||.‘.!l"|'|\' < :

Tl
N

swMOOOooooC
/00000ooo
SWM aileron lever
/swash rod

= "é‘ T
|
Jj

I
\

‘/4 0 ):_

o
@

36




- 34 YW\ ARRNRRERENRENEEY N 0000000 SwMOoOoooooo
= o SWM linkage -1 30 class engine SWM normal type
0=
O < e N swMOOOODO00D000000
g % @ Gm] SWM elevator lever rod o5mm
§ ; M2XBPH ..ooovrrrmenreeererennneens 1 e >
E I W E

(S (% @ @ @: E 0 77.5mm0 Approx.77.5mm A m
o2 M20 0 0 o 1
(=] > M2 nut
0o
& © O
0o T 1
=F= 25 ball

O

000000 s 2

Rod end

- J

goooooooo
Screw included with the servo

A O O Caution

gboooooooooooooon
gboooooooooooobooo

godoboooobooooboooog
The lengths of the rods vary to
some degree depending on the
servos used. Fine-tune them

accordingly.

swMOOoooooooooooao

J
SWM elevator lever rod /

—
S 34 swwmioOOoOooOooo-1 | (settoooooswMboooooooo
= § SWM linkage -1 50 class engine SWM push-pull type
[ -
SE_ e ~ SWMOOOOOO0OO0O0O0O00 (2set)
g § @ Gm] SWM elevitor lever rod (2sets) o5mm
== M2X8PH ....ooomrrvermrerenncnenes 2 —
= E I
‘% (% @ D @ i 0 77mm0O Approx.77mm
l:l [l
g%’ mgmnu? T 2 - ‘s‘%\ﬂ . o
“HilcYe T DU
e I = R 2 .\\@‘ N \/\\{ﬁ;‘ Y
So| | /‘.l"]%‘)\\:l@ e
q-l T ERY S QY
. fQ) \[ﬂ[ /(iN)\Q QY
000000 i, 4 2 17 N> |
R o % S Tl
\Rod en J IWM@?
A . NS, /
O O Caution %

gooobobooboboooboo
go0o00obo0obO0obOobooboooo
oooooobobobobooobooo
oo

The lengths of the rods vary to
some degree depending on the
servos used. Fine-tune them
accordingly.

gopooooooog
swmooooooooooooo Screw included with the servo

SWM elevator lever rod

37



/) /\

i — Ko

@,

— — — —
oool oooon
Mode | Modell

gbooobooooood

Positioning of the transmitter stick

goboooobooooooooooooooo
gooooobooooooooooobooo
gobooooooooooooooboobooo
goooOoooooooobocoooooaon
swmMOOOOoOOoOOoOoooooooooooo

gboooooocoooocooo

- With the transmitter’s aileron, elevator, and throttle
gticksaswell asthetrimin neutral, install the servo
horn so as to position the balls perpendicular and
adjust the rods so as to make the SWM elevator
lever horizontal as shown in theillustration on the

right.

oooooao
0o Servo horn M20 00
— M2 nut
Neutral .
Lock Q
O
5000
M2X8PH @5 ball
o0 —> |
oo T
Horizontal ‘

swMOOOoooooooo ‘
SWM elevator lever

adA) ewiou WS aulbua ssejd g

w
o
=
=
=
=
=
=
=
=
=
=
=
=
=
-
=
=

/) /}

ot —

S,

— — — —
goool goonu
Mode | Modell

gbooobooooood

Positioning of the transmitter stick

gooobbooobobbooobboooo
pgooooboboooobbooooboo
goooooooooooswMOOoooOoOoOg
0000D00o0oooOooDooOoooOg swMm
pgooooboboooobbooooboo
O00d00DbOoO0oOooDOoOoOoooooono
- With the transmitter’s aileron, elevator, and throttle
sticks as well as the trim in neutral, refer to the
diagram in the right and adjust the rod so that the
servo horn and SWM elevator lever ball positions
arealigned in parallel when the SWM elevator lever

ishorizontal.

a0 oooooo
_ Servo horn
Neutral /®
Q
Lock
A) ® M20 00
& /Qi‘ M2 nut
S 5000
M2x8PH 25 ball
H
U
I A
, I I
o0
Horizontal
h 4

SWM elevator lever oo

swmMOooooooooog
|
; Paralldl

|
|

adAy |nd-ysnd Wms auibua ssejd og
oooooooooAamsS ODOOOCOOOoS

38



35 swmMmoOoooogg -2 0000oooswMooooooo
SWM linkage -2 30 class engine SWM normal type

4 N swMODDODOOODODOR

@ (jomm SWM aileron lever rod R 25mm

[
[l

SN
(<

'»V:

O\ E [~

]
(]
(=]
(=]
(=]
(]
(]
=
=
N
(|
(=]
(=]
(=]
(]
(=]
(=]
o
o

30 class engine SWM normal type

D

A 0 O Caution

go0o0oOo0oOooooooobo

goboobooboboooba
goooobobooboboobo

goooo

The lengths of the rods vary to
some degree depending on the
servos used. Fine-tune them
accordingly.

SWMOOOOOOOOOO RO
SWM aileron lever rod R

ooooooooo
Screw included with the servo

(-]
g 35 swmMooodooo -2 so0dgooooswMmMoOoooOonn
= SWM linkage -2 50 class engine SWM push-pull type
L=
gg - N SWMOOOOOODOODOO R (2set)
< SWM aileron lever rod R (2sets)
- 90
S5 | © (mm - m .
g o M2X8PH ....ooorvoeeereeereereerenn 2 IR f sm
= |
U) - »|
] % @ B 0 68mmLC Approx.68mm
O c M20 O O oo 2
O = M2 nut
08
(|
22l |© O
0o T 2
oo @5 ball
LO O
OT T
000000 e 4
\Rodend Y,
A 0 0 caution f‘.‘“
< i
gooobooooboooooo
Oo0o0o0oooooooooao
godoooooobooooooa
gooono
The lengths of the rods vary to
some degree depending on the
servos used. Fine-tune them Qoo00oooo
dingly.
accordingly mm%%gﬁgﬁ%im HORO Screw included with the servo

39



HHNe‘utral MNe‘utraI
O 1ICY| I ©iiCy
= | |= =+

| |

oooooooooooo
Positioning of the transmitter stick

goooooooobooboooooobooooo
goooooooboOobDobOobOobDOobO0onDo
gboooboooboooooocoooboooooo
goooooboooooooooswMbOOoOoODO
gorROOOOOOODOOOODOODOOODOO
ooooo

gooooo M2000
Servo horn M2 nut

S
ff‘@ @50 00

M2X8PH @5 ball

With the transmitter’s aileron, elevator, and throttle
sticks as well as the trim in neutral, install the servo
horn so asto position the balls perpendicular and adjust
the rods so as to make the SWM aileron lever R

horizontal as shown in theillustration on theright.

o0
Horizontal

swMOOOOOOORO

SWM aileron lever R

swmMOOOOooOOoOoOOoOooORrROOODOOOODOO
go0oobOOoOobO0obOoobOobooobobooo
gooooooobooooboboboon
0000o0oooOoplIooooooswmMOoooo
0oo0/00ooo00oDooooooooooooo
gooooog

After having conducted installation adjustments on the
SWM aileron lever rod R, looking at the unit from the
side, make sure the swash plate and the mast are
perpendicular to each other.

When inclined, adjust the length of the SWM aileron
lever/swash rod installed in section and set it
perpendicular.

oooooooooo
oooooooooo
oooooo

Adjust the length so
that the swash plate is
perpendicular.

adA1 jewiou WMS auiBua sseja pg

w
o
=
=
=
=
=
=
=
=
=
=
=
=
=
-
=
=

O1Cl| Gl
= & |= &+
| |

gooooo M2000
Servo horn M2 nut

N\ ©
S

g0 00
M2X8PH @5 ball

oooooooooooo
Positioning of the transmitter stick

gobooooboooooboobooOooobooooo
goooooooboOobDobOobOobDOobO0onDo
0oo0ooooooswMOOO0O0O00O0ROO
0ooo0oooooooooswMOoOOoOo0O00o
ROODODOOODOOOOOOOOOOOODO
gbooooooooo

- With the transmitter’s aileron, elevator, and throttle

sticksaswell asthetrimin neutral, refer to the diagram
in the right and adjust the rod so that the servo horn
and SWM aileron lever R ball positions are aligned in
parallel when the SWM aileron lever R is horizontal .

oo
Horizontal

SwWMO OO O0OOORO
SWM aileron lever R

swmMOOOOooOOoOoOOoOooOROOODOOOODOO
go0oobOOoOoboOobOoobOobooobobooo
gooooooobooooboboboon
O000o0oooOoplIooooooswmMooon
0oo0/00ooo00oDooooooooooooo
gooooog

After having conducted installation adjustments on the
SWM aileron lever rod R, looking at the unit from the
side, make sure the swash plate and the mast are
perpendicular to each other.

When inclined, adjust the length of the SWM aileron
lever/swash rod installed in section and set it
perpendicular.

Oooooooooo
Oooooooooo
oooooo

Adjust the length so
that the swash plate is

perpendicular.

adAy ind-ysnd wms auibus ssejd og
oooooooocowms oooooooos

40



(- 36 SWMOOODOOO -3 | glugayayasapngues v ingngnguyaynis
= | SWM linkage -3 30 class engine SWM normal type
0 2=
O < e N\
swMOOOoOooooooo L
S % @ Gm SWM aileron lever rod L
§ % M2X8PH w..coooreceerreeerrne 1 115mm
(7p]
o9 @ @
o 2 Y Fin 1 |«
== M2 nut 0 100.5mm0 Approx.100.5mm |
(¢
M © O oA s
g g ?g%altll O e 1 ' '<1‘| //63#'@’
/ 9 | \\9 %,
4 |CT ]
§ b KT
000000 e 2 / 4?\;,,1’«“%1\1\1}1“ S
Rod nd A\ g
9 (.))\'%ﬂ /7/
N/ 7
Bl L '
A 0 0 caution /"4'/}4% ,
000D00000000000 ‘fﬁ}ﬂg
00D00D00000000000 s z

goobooboooooobog { ?

oooooo swMOOOOOooooo Lo
The lengths of the rods vary to ‘ % SWM aileron lever rod L

some degree depending on the NS

servos used. Fine-tune 0oooooooon

accordingly. Screw included with the servo

swMbOoooog -3 ||seotoooooswmiboooooon

36 SWM linkage -3 50 class engine SWM push-pull type
4 N\ swMOOOOOOOOOO L (2set)
@ []mmm SWM aileron lever rod L (2sets)
M2XBPH ..oovrrovevvrrnsesiveee 2 120mm |

M2O O O e 2 w !
M2 nut 0 105mm0 Approx.105mm |
N 5 ”m" 'lfi[»@g ¢
[L{ @

500000000sSwMO0COO0OOOoOoOO
50 class engine SWM push-pull type

©

@D

B )
N

9

7

o \
N, /
& /
swwmOOOoOooooooo Lo

SWM aileron lever rod L

A 0 O Caution

gooooobooooooo
gooooboOobooboooooo
goooobobbooooooo
oooooo

The lengths of the rods vary to
some degree depending on the
servos used. Fine-tune
accordingly.

joooooooo
Screw included with the servo

41



/) /\
- e} .

— — — —
oool ooon
Mode | Mode I

0o0oooooooooo
Positioning of the transmitter stick

0odo00d0000obOOobOOooOooOoboOoooooooo
0od0ooobOo0oOo0ooooooooooooooooa
JModbdooOOoooooooooooobooooag
gooswwmMoOOOoOOoOOoOOoOOo Lbooooooooooa
godoooooooooa

- With the transmitter’s aileron, elevator, and throttle sticks as well
asthetrimin neutral, install the servo horn so as to position the
balls perpendicular and adjust the rods so as to make the SWM
aileron lever L horizontal as shown in theillustration on theright.

~

Lock

M20 00 M2X8PH

M2 nut @ /(}\%@/

gs0 00

oo0ooogd g5bal
Servo horn

e)

12.5mmi

oswMOoOOOOoOooOOOoOoLOOOoOOOODOOOOoDOOO
omoooooooooooooooboooobooooooo

goooooooo

00000000 0OBI0OOO0ooswMOOoooooo/o
boboooobboOooobocoooboboooboboOooobog

After having conducted installation adjustments on the SWM aileron

lever rod L, looking at the unit from the side, make sure the swash
plate and the mast are perpendicular to each other.

When inclined, adjust the length of the SWM aileron lever/swash rod

installed in section [33) and set it perpendicular.

oooooooo
Front view illustration

gpoDooooooo
gooboogoobooo
gooooooo
Adjust the length so
that the swash plate
is perpendicular.

oo
Horizontal

swMOOOOooooLg
SWM aileron lever L

adA1 rewou WS auibua ssejd pg

wW
o
[
[
_
[
[
[
[
wn
=
=
(|
[
[
[
[
[
[

/) /)
e fona——e.

— — — —
oool ooon
Mode | Modell

oooobooboobobo
Positioning of the transmitter stick

000D00O0oDOO0ooDOobOOobDOooDooDoooooooo
pgooobooobooobbooobobooooooobo
goswMOOOOoDOOoOOLODODODODOODOOOOOO
oswMOODODOOODOLOODDODOOOOOOOoOoooOO
goooobooooboboooo

- With the transmitter’s aileron, elevator, and throttle sticks as well
asthetrimin neutral, refer to the diagram in the right and adjust
the rod so that the servo horn and SWM aileron lever L ball
positions are aligned in parallel when the SWM aileron lever L is
horizontal.

gooooo
Servo horn

@\ / Lock
Mmé%\f@ Cl%£

M2 nut g

BSDDDP\%{

@5 ball M2X8PH

oswMOoOOOOOOoOOOoOoLOOOOOOODOOOODOOO
omooooooooooooooooooobooo0oooo

oooooooo

00000000 0OBI0OOoO0ooswMOOoooooo/o
boboooobboOooobocoooboboooboboOooobog

After having conducted installation adjustments on the SWM aileron

lever rod L, looking at the unit from the side, make sure the swash
plate and the mast are perpendicular to each other.

When inclined, adjust the length of the SWM aileron lever/swash rod

installed in section [33) and set it perpendicular.

oooooooo
Front view illustration

Parallel

0ooooooooo
ooooooooo
oooooooo
Adjust the length so
that the swash plate
is perpendicular.

0o
Horizontal

\ swMOOOooooLo
SWM aileron lever L

\

adAy |nd-ysnd Wms auibus ssed og
goooooooowms ooooooaos

42



57 || 20000000000 S ooooooo
Throttle linkage Throttlerod 80mm 9
\\\VIE:E
Ve ~ 0 63mmC Approx. 63mm J

M2XBPH ..o 1 (DoOODOOOOO0000OOOOMUO0000N0OO0O0O000000NONOOO0000ONooooon
ooo

@ @ When the transmitter stick isin neutral, adjust the servo horn and throttle rod so that they correspond with the positioning

M20 00 oo 1 illustrated in the figure.

M2 nut 1 —

© O T

G50 O O e 1 M M

@5 ball

@:-I goor ooon

gooooo 2 Mode Modell

Rod end

- J

ooooooo
hrottle lever

= \\ /
=W

fDDDDDDW‘

M\

Carburetor

(oooUDO00D0DO000000S0000000s0000000000NOn
gobOoooDbDooooooswooooooooooooooooooobooooon
goboooobooooooooood

(D/I‘]l oo ’Iﬁ E”E 50% is the center point between a completely opened and completely closed carburetor. For 50
@ Throttle lever class engines, the carburetor's middle marking represents approximately 50%. When set to 50%,
<46 / adjust the throttle lever position so that it corresponds with the positioning illustrated in the

) figure.

ooooooOo0oboo0oooooooooobooo
00o0o0oo0o0ooOoUooOoooooooo
Loosen nut or screw on lever to adjust carburetor rotor position.

0ooopoog oooooooo
Throtfleopened position - Throtfle opened position

50% .—™ 0% ppoooort
Carburetor

>

onoooooa

[7 f /
Thotleopened psiton SH
i )
O

gooooo
Servo horn

ooooooooo gpDooooooooo -
Screw included with the servo Carburetor rotor
3 1} th (300000000000000000000000000000000000000

JRO O O TRVL ADJ
Oo000EPA
goooooboooooooood

H D U H S |:||:DDD|:|DDDDDATV

Vi VITR When throttle stick i at full-high position, throttle lever should be at full-high. Make an alignment
by high values on the transmitter.
Futaba ATV
[JR TVLADJ
Sanwa EPA

(4) M M (oooUDUDU0D0OD0DO000DO00N0MOD0O0D0DO00N0DONoOoooog
gobooobooooooooooooboooo

o) (@G [?REEE’?-EXLADJ

0000EPA
gooooobDoooboooooboobooooboogron o sod
ool ooo With the transmitter’s throttle stick and trim in slow position, make an aignment by the slow
Mode | Mode | , values on the transmitter...
4 [Futaba ATV

JR TVLADJ
Sanwa EPA
...in order to get the throttle lever completely on the slow side. Standard values: 70~80%




33 Ooooooooao
Rudder linkage
4 N
M2X8PH ......cccoevieiiiiiiens 1
M2O OO oo 1
M2 nut
GBOOO i 1
@5 ball
O
000000 e 2
Rod end
J
gooooo
~ Servo horn
M20 0O Lock
M2 nut @) N
50 00
25 ball M2X8PH

goooooooo
Screw included with the servo

000000000L=695
Tail boom pipe L=695

oooooog
Rod end

O000000dooOooon L=e42
Rudder control rod L=642

]
E. Dht Neutral Eeth 0Qg oo
'g Neutral Neutral
i 1) 1)
I 00] (%)
l?mml HH@ @HH@
B , oo = g™ | oo & o=
5 B Let© | Rignt Ler | Right
T ; ;
ooo oool oooln
Cut Mode Modell
ooo
O00o0o0o0O: oooooao DDD!]DDDDD:DDDDDD
Servo horn: neutral Transmitter

stick/trim: neutral

goo0oOoooooo
Tail pitch plate

-

goooooooo
Tail pitch lever

7

i

gooooo

oooo
Direction of the nose of the unit

oo

Right 0000000000003 0s00omooonon
f o0 Positioned at 3° to 5° to the tail boom pipe (initial setting)

l Neutral

0n 0000000000000 00000000O0OO
Left oooooooooo

Because it changes depending on the number of rotationswhen
hovering, first fly the unit and then make adjustments.

Top view illustration




39 Oooooooood
Main blade assembly

e N
© | AN
MAX35CS ... 2
Y
MAOOOOOOO ... 2

\M4 nylon nut

(i
M4X35CS

=
S
S
S|
S
=)

500000
FRPOOOOOOOO
FRP main blade

M4aOOODOOOO
M4 nylon nut

0000 /
gooooooooo
Wooden main blade

000000000000000ooo ADD Caution

Balance the main blade.
gooddooooooboooooooooooooooon

[ Fasten the screws so as to let the main blade move freely.
(O} %J

go0oooooobobobobooooboo
Apply tape or decals to the lighter end.




40 ooo/00000000
Pitch and Throttle Setting
oooooog Pitch setting
gdooo0o0o0ooOo0oo0oOobOOoOobLDUUbLUOoboo This data originated from the use of a programmable transmitter.
00oDoo0ooooooooooooooooono *Varies depending on the engine, fuel, muffler, etc.
oooooooooo Genera guidelines.
|DDHDI| |M0i|elll Qooponl 0oooo oooo 0000 0 0000000000
o] Wlo] Hovering Loop Roll Auto-rotation
googo " 0 000:7.50 8] o o
i i High pitch 809 |gggggiesool O80T 8509 1
00 00
gooog 0 o ° 3
Hovering 4505 3 1 0 3
1\ ]
ol e googod o o
Low pitch -3 -4 -5 -850 -9 -60 -7

o100 goooooooooooooooooono
See attachment for transmitter data.
A O O Caution

0000000000000 (2513-040) 00000 OO0OOO
Make sure to use only Hirobo manufactured pitch gages (2513-040).

Eif?gmigﬂtgggn?eausﬁe_uu 000000000000000000008mmO00000000000
go0oooooooooobobobobo
gooooooooooooboooooodm
Install the pitch gage at approx. 80 mm from the end of the main blade having the
stabilizer bar horizontal and measure with the pitch gage.
(Lift the main blade slightly and measure.)

s
Famm

Na® A O O Caution

g0oo0Oooog2c00pmddO0oOoOooCoOoOonOO
Use with a rotor speed of 2,000 rpm or less.

Approx. 80mm

ooooooooo Pitch curve setting
gdooo0o0o0ooOoO0oo0oOobOODOobLOOUUobLUOoboo For the setting method, refer to the instruction manual of the transmitter used.
opoogo oooo oogo 3D gogooogooo
Hovering Loop Roll Auto-rotation

100% 100% 100% 100% 100%
// /) / y
v P e / // P v

50% - 50% /' 50% » 50% - 50%

] / /

Y

0% 0% 0% 0% 0%
00000000 DOODO0O0 0DOODODOD OOODODO0 00000000 00000000 (00000000 00000000 Qooopooo OODOOOOCDO 00000000 00000000 (00DOO0OD 00000000 00000000
Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

oooooooo Throttle setting
goooo0obOoO00oooOoOoooOoOooOOoOooooooOo (This data originated from the use of a programmable transmitter.)
goooooooooooooobooopooboo *Varies depending on the engine, fuel, muffler, etc.
gooooooooo General quidelines.
oooon opooo ogoo 3D oooooogooo
Hoverin Loop Roll Auto-rotation
g 100% 100% 100% 100% 100%
.
4 \\/(
50% 50% 50% 50% 50%
/
0% 0% 0% 0% 0%
00000000 00000000 00000000 00000000 00000000 00000000 (00000000 00000000 00000000 00000000 00000000 00000000 QOCOOOOOOOOOOO0
Stick : Low Stick : Center Stick : High Stick: Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick: Low Stick : Center Stick: High 0000000000000 00O
Engineisinidle position or off.
A 0 0 caution
gooooooooooooooooo This setting is for a common pitch curve.
goboooboooooooooooood (Obtained when using a programmable transmitter.)
000000000000 o0o0ooo0oooooooOoooo May vary depending on the engine, fuel, muffler, etc.
000o0o0ooooooooooo First fly the unit and then adjust.

46




D000 /00000000
41 . :

Cabin and canopy preparation
googogd

Preparing the cabin

gooooooooooobobobobobobobooboooooo
Before assembly, use a cutter to cut off unnecessary sections of the cabin.

gooo
Cabin

ooo
Washing

goooooooooooooboo
Wash the cabin with soap and water.




Oooo/0000b0g0onog

42 Cabin and canopy installation

gooduodooooodd
Assembly of the cabin and canopy

20000
Make @2 holes.
Ve N gooo
Cabin gooooo
@© (m Snap pin
Ooo0oooooooo

M2.6X6 000 oo 8 A 0 O Caution Cabin damper rubber \

M2.6X6 truss 0000000000000000
% 000000000000000000
000000000000

gnaDpEnE OO s 2 Use the snap pins only in the back.
\_ _J | For the front, insert only the cabin

damper rubbers in the body mount.

gooooooo
Body mount

00o00o0oO0oo0oo0oooooo
gooooooooo

Use leftover decal to the place where cabin
support rubber touches inside cabin.

oooooooooo
Cabin damper rubber

M2.6X6TS2000
M2.6X6TS-2 truss

oooooooooo
Cabin damper rubber

M2.6X6TS-2000

M2.6X6TS-2 truss
gooooooooot
Cabin support rubber
<>
A 0 0 caution

M2.6X6TS-20 00 ooooooboooo
M2.6X6TS-2 truss Cabin damper rubber

gooooooboobobooobooboboboobooboooobDoobobobOobOooboobobobooboobOooboo
gobooboooboobobobooboobooboOoboobooboboo

To prevent cabin support rubber from wearing down, use leftover decal to the place where cabin support rubber touches inside
cabin. Apply grease or other rublicant to top of cabin support rubber.

48




ggogoobooo

43 Affix decals

OO00000000D00D00DOooOoooooog
Refer to the packaging to affix decals.

gooo
Cabin

\@ L(R)
m._.__.ggm-we-hﬂ-\
: ‘4 0o
e logo
\@L(R)

@

goooo
Horizontal tail-fin stabilizer

oooo

R

00000 Advice

gooo0ooOobOOooOobDo@moobobobooboo
odoooooUoooooUOooooUoooooooo
gooooOoOoQoOopoOoopooooobooooo
gooo0ooOobOooOobDoboDo@oobobooboo
o0ooooooooooooooogooog

When affixing the large decals, apply a thin layer of
soapy water or commercially available wind-film
affixing spray for cars to both the cabin and adhesive
side of the decals. This will ensure that the decals are
easy to position, won’t form air bubbles, and can be
affixed beautifully.

Vertical tail-fin stabilizer

A

L(R)

\@HR)

oooo
Decals ST Gl
D DT Sl
e ST Banibeitiam
R TTIT Sl
FZ=I \!'SIH b
v A ==

L RS TTER T

iy

49




3.00000 Flight

oooOooooooooooooooboooooooooooono
0od
goboooobooooboboooooobooOoobooooboooon

goooo

oobooooboooobobooooooooOooOoOooOoboOooooooo
oobooooobOooooOooooooooOooooooooooooDo
oooOooooooooboooooooDOoOooooooooooo
od

ADD

gobooo

gooooooboooo

o OJOO0OOoooo
o OJOO0OO0OO00DODO
o OJO0OO0O0OOO0OO0O0ODOOO0OO0OOC0OOd

ACaution

The airfield Places where the unit
should not be flown.
Near people
Near buildings

Near roads, railway tracks, or power lines

Ao

gooooobood

o JO0OO0O0O0O0OO0O0O0OO0O0OOO0O0DOOOODOOOOn
goooobOoOooooooboboooooooboOoooooooo
ooboooooooo

o JO0O0O0O0O0OO0O0DOOO0O0DOOOO0ODOOO0OmDOOOODOOOO
ooooo

goog

oboooobomoooooooooooooooooono
oooOooooooobooooobooooboooobooooobooon

The helicopter’s main and tail rotors spin at very high speeds. Make sure to
follow these instructions for a safe and enjoyable flight.

Transporting the unit

When transporting the unit to an airfield, secureit in away so asto prevent it
from falling over. Failure to do so may result in the breakage of the components
which may compromise flight performance and safety.

ACaution

Checking the unit before flight

Check that all of the screws are firmly fastened. New units tend to have
many |loose screws. Make sure to check them before every flight.
Check that the transmitter and receiver batteries are fully charged.

Safety measures

To be prepared in the event of an accident, we recommend that you take out an
insurance policy for radio controlled model aircraft. For more details, contact
your dealer.

50




oooooo Before leaving for the airfield

noooooooobooo Y& Do animaginary flight first.

e 000ODDDOOODOOODODOODODODOOOOOODODMD @ Familiarize your fingers with the movement of the rudders. This
boooooooooooooogol is the basics for maneuvering the unit. Practice repeatedly until

your fingers move naturally.
1. 00000000000 0D0D0OOOoO" OFF OO0)

200000000000000000000000000000 1 pjace the unit in the center of the room. (Make sure the power is turned

goOo00o00obOO0oOoo0ooboooooboobobOoboooo off.)

ooooooodn 2. Practice the operation of the stick while saying out loud, “aileron left/
s voboooooopooooopooooooooooooooon right”, “rudder left/right”, “ elevator up/down”, “throttle high/low”, etc.

pooooooooooooooooooDn 3. Thisimaginary flight practice method isvery effective and should be done
4 000O0O0OO0ODODOODOOODOOO0OOOObOOODbOODbOODOo repeatedly until reaching perfection.

poooooooood 4. An effective practice method is to record some operation commands in

any order with acassette recorder and to play them back moving the controls
asyou hear them being called out.

gooooo
Elevator
ooo

@Ep[ll]

goood
Throttle

og
High
ooo
Slow

51




guoooobggod

' \als

Let’s go to the airfield!

ACaution

0 0oboobboobb -0b0boboobooboooe
O oooooooooooooooboooooooobooooooo
oooe

¥¢ Check again — Are the screws firmly tightened?
Y¢ Arethe transmitter and receiver batteries fully charged?

guoooobod

AD O Caution

gobooooooooooooocoooboooo
|DDDDDDDDDDDDDDDDDDDDDDD

oooDooooooooooooooboooonoo
goboooooooooooooooooooboooooog

If there are others operating radio controlled model aircraft at
the airfield, make sure to check their frequency and tell them
what frequency you're using. Identical frequencies will cause
interference which may result in mishandling and drastically
increase the risk of danger.

goboooobood

When arriving at the airfield

e1000O
® Check the movement

gooooooboooo goooooooooboooogo
ON! ON
Turn on the transmitter Turn on the receiver and gyro

OFFOOO0ODOO
Reverse the above order to turn off

0 0000000ooo0ooooooooooo
Are the rudders moving in accordance with the controls?
0 00000000000oOo0o0ooooooooo
Perform arange test following the transmitter’s instruction manual .

Preparations prior to starting the engine

goboooobooooooooooobooooooo

<QOd00 >
- gooogoo oogd
<Filling the fuel tank Eoljen%iEeD To fuel tank J000O0000O00000000
/& \ / goOooO0o0o0oOobooboobOoboooboooooog
’%\ goooooooooo

\'\ > Separate the silicon tube at its joint and proceed with refueling.

ﬂi\- %l Be careful to prevent dirt from entering the tube. When the

‘j), | tank isfull, stop refueling and reconnect the joint.
\
gooboooooobooooo
gooo goobooooobooooo
To fuel pump / 000000000ooooood
goobOOoooooo
<gooooo s 0O 0000O00o0OoOoooooon Opening the needle valve too much
<Needle valve adiustment> 0 00010140 10120000000 will flood the engine and closing it
/ (o0DDooOOODO0O00OooDOooOoOO0O0OO00 too much will burn-up the engine.
z 7\ oon
M 1 Completely close the needle valve.
N\ 2 Open the needle valve 1.25 to 1.5 turns. (The
{_\,-Q\) b ; zﬁ;?;]; tf(tjglvhétcch)lt is opened depends on the

52




gooooon

gd

Starting and stopping the engine

AD O Caution

1. J00o000o0ooooboo0o0omooobooooboO0ooooo

ooo

1. Set thethrottle stick at low and the throttle trim anywhere between the

center and high positions.

2. 00000000000 wsvOoOOoODOO

ooboooooooono

2. Connect one end of the booster cord to a 1.5V
battery and the other end to the plug.

A 00O Caution

gob0O0o0obO0o0obDOo0obOo0obOoobOobobobobooobooo

goooooooboobobobo goo:00

First, check that there are no other operators in the surrounding J M

area using the same frequency and then turn on the transmitter

followed by the receiver. @m
—

/
A0D

RN
DI

A Caution

oooooooooo
oooooooo

The throttle stick is in its
lowest position.

ooooooooo
gooo

Connect one end to
thetip of the plug.

A OO0 Caution

goobooooooooooo
gooooooooooboooo
odoooooa
Use a starter shaft which has a
one-way bearing.

ooooooooooooo
ooooooooooo
Make sure that the clip
does not come into
contact with the engine.

. 0o00000oooooooooooo@evyoooomoo
obobooobobooooooobooooobooooboooo

ooooooooo

4. 0000000000 O0O0OO0O0OO0OO0OODOOOODOO
goooooooooooooboooboboooooo
5. J00000000O000Oo0O0O0oO0o0oOobo0ooOoooOoon

gooOoooooooboooooboooooooo
6. O0O00O0OO0O0OO0OOOOO0OOOOOO0OOOOOOBOO

od

7. 000000000 0o0bobobooooooooobo
goobooooobobOobobobooooog
3. Connect the starter to its battery (12V) and check its rotational direction.
Completely insert the starter shaft in the starter.
4. Hold therotor head firmly, insert the starter shaft in the coupling, and turn

the starter.

5. When the engine starts, stop the starter and remove it from the coupling
aways keeping a firm hold on the rotor head.

6. Still keeping afirm hold on the rotor head, remove the plug cord.

7. Still keeping afirm hold on the rotor head, check if the engine stops when
putting the throttle trim at its lowest position.

)

)

i) @

— = | =

1)

—

ooooooa
Decrease the trim

A 00O Caution

gooooooooo
poooooo

Hold the rotor head
firmly.

obooooooooooo

gobooooooooooo

ooooo

- 000o0ooooooooo
ooooooooo

If the engine doesn’t stop, separate the
fuel pump’sjoint and let the enginerun
out of fuel. Readjust the throttle’s
linkage.

- Then readjust the linkage so that it

will shut off when the throttle stick
and trim are in the lowest position.

Ogooooooooooo
Connect the other end to the
engine.

15v 00
1.5V battery

A 00O Caution
goooOoooooo
gMmoooooooo
goboooooooo
goooo

Remove the starter
only once it has
stopped completely.

goooooooobo
goooooooobo
gooooooo
Remove the clip from the
engine after it has started
running.

53




gobooobood

ADD

Adjusting the tracking

ACaution

oooOooooooOobooooOomooboombbOoOoooo
ooo

Since adjusting the tracking is dangerous, do so at a distance
of at least 10m away from the unit.

1. DoooooooOoooOoOooooooOobocboOoOooooboooboooOoo
oooooooogoo
goboooobooooooooooo

2. 000000000COOOOODO
00b000000COOOCOODOOOKOOOOODOOOOO
gobooooooooooooooooo

3. 00b000oooOooO0O00oooOoOo0OO0O0boooOoOoOoOoOoboooon
oo

A-000000O0000 - oooooooooo
ooooooo

B:O0O000OO0O00D0OOO - oooooooooo
ooooooo

Ao

1

Slowly raise the throttle stick to its high position and stop just before
the unit lifts-off the ground.

Observe the rotation of the rotor from the side of the unit.

Carefully observe the path of the rotor.

If both blades appear to move through the same path, it does not need
adjustment. However, if one blade is higher or lower than the other,
immediate adjustment of the tracking is necessary.

Thetracking is adjusted by turning the rod end of the pitch rod.
Pitch rod of the blade spinning with a higher path

%

Reduce the length of the rod.

Pitch rod of the blade spinning with alower path

%

Increase the length of therod.

ACaution

goooooOoO0OO00oO00oooooOoOOOO0OO0mOooooo
oobooooocooo
goo0oOooo0ooobooooooooo@mooooooooo
g00450 800000000000000OO0

Incorrect tracking causes vibrations. Repeat tracking
adjustments over and over until the rotor is correctly aligned.
After having adjusted the tracking, check once more that the pitch
angle is approx. 4.5 ~ 5 deg. when the unit is hovering.

g




guoooobood

Ao

Hovering practice

ACaution

gboooooooooooooooooo
oobOooooOooooooooooooo

Make sure that there are no people or obstructions in the
vicinity.

0 o0oooooooooooooooboooobobooooboobooon

gooOooooooooooooooobooooooo

gbobooooooooooboooobooOoooooooooOm

oooooooooooboooooo ~

Completely extend the antenna.

gooooooboon

Step. 1

Throttle operation practice

"
=
=
(]

<aooo

o

(g

ooooooooood Slowly raise the throttle stick
O0ooooooooooo towards its high position.

ooo

@ |n order to fly the unit safely, you must first practice hovering
extensively. This constitutes the basis of flight operation. (“Hovering”
means keeping the unit in mid-air in afixed position.)

goo0o0o0o0OO0bOobOOobOoiomOoboOoooooo
gooooo

When practicing, stand approximately 10m diagonally behind
the unit.

gooooobooboboboboobo
goo00o0o0ooOobOoboboboobo
gooooooo

When the unit beginsto lift-off the ground,
slowly lower thethrottle stick and bring the
unit back down.

ooooooOoOoooooooooo

ooooooooooo

Continue to practice raising and lowering
the unit from the ground until you feel
comfortable with the operation of the
throttle.

55




o0ooooooooooooog
Aileron and elevator operation practice

Step. 2

A 00O Caution

1. 000000 DbO0obOoboOoboobooooooo
2. 000000000DOO0ObDOOooooobooo
gooomooboboboobobobooon
oboooOoooooobooboboobooobooo

1. Slowly raisethe throttle stick.

2. When the unit moves in any direction back, forth,
left, or right, gently move the aileron and elevator
sticks in the opposite direction to return the unit to
itsoriginal position.

S

Y 4

ooooooooooooo
goobooooooooooo
gooooooooooooo
goooooooooiomOoO
oooooo

If the nose of the unit moves, lower the throttle stick
and land the unit. Reposition yourself diagonally
behind the unit and continue practicing. If the unit flies
too far away from you, land the unit, get to about 10m
behind it, and continue practicing.

ood
oot
oo
ooo
ood
ood
ood
oot

gooooooo
Rudder operation practice

1. 000oOooo0ooooooooooooooo
2 0J00000O0O0OO0O0OOoOoObOOooOOoOooon

ogooodoooooooooooooooooo
[~ \In
‘lllOIIIEILf)H 1.
I\_|U 5

Step. 3

ooooooooo

Slowly raise the throttle stick.

If the nose of the unit moves left or right, gently move the
rudder stick in the opposite direction to get the unit back in
itsoriginal position.

gobooobooobooobgn

Step. 4 Practice circular movement

/

STEP. 1030000000000 0O00DOOOO0DOOOODOOOODODOO
oooooooooooboooooooooboooboooooboo

After you feel comfortable with the maneuversin steps 1 to 3, increase your /
accuracy by drawing acircle on the ground and practice flying the unit within
oooooooooooooon

that circle.
The more you feel accustomed to the maneuvers, the
smaller you can make the circle.

OO0000oo00o0ooooooooooooon
Change the unit’s direction and practice hovering

Step. 5

STEP.1040000000000000000O00O00O STEP.10 40

N

~

- \\
// \ \
\ |
\ / l
pd
N - /
~ ~

oobooooOooo0ooooooOo0oooooobo00o0ODn STeEP

040000000000000O0

STEP 5-1

After you feel comfortable with the maneuversin steps 1 to 4, stand facing the
side of the unit and continue practicing steps 1 to 4. Afterwards, repeat the
same steps standing right in front of the unit’s nose.

=y

STEP 5-2

56




gooooon

gobooooboooobobooooooooOooOoooOoboOooooooo
goboboooboooobooooboOoooboOooooooooooo

gooao

1. 000000oooo

gooOooooooooooooooo

1. Adjust therudder’'strim

Just before the unit lifts-off, the nose...

o oo0ooo
mptom
Symp Trim adjustment
@oooooo oooo@ooooooon
Turns towards (3) Move the trim towards (@) (l&ft)
@OOO0OO0O0O 0000 @ooooooo
Turnstowards (b) Move the trim towards(p) (right)

2. 0o0O0OOOOOCOOOO

obooooboooooooooooo

2. Adjust the elevator’strim

Just before the unit lifts-off, the body ...

god
Symptom D O D oo
Trim adjustment
©oooooo oooo @oDoooooooo
Turnstowards (© [ Move the trim towards (©) (up)
@Ooooooo 0000 @DODoooooooo
Turns towards @ Move the trim towards (d) (down)

3. boobooooooo

gobooooboooooooooooo

3. Adjust theaileron’strim

Just before the unit lifts-off, the body ...

Q/Drrlmjt?)m ooooo

P Trim adjustment
®oooooo oooo @&ooooooon
Turns towards (€) Move the trim towards (€) (left)
Goooooo oooo@oooooon
Turns towards (f) Move the trim towards (f) (right)

Adjustment of each trim

Slowly raise the throttle stick and just as the unit lifts off the ground, you may
notice the unit leaning in different directions. Use the trimsto correct this.

|DDDI|

| Mode | |

\

\

C

Gl

H

C

e

—

@ ® @b
/7@
¥
®
I
NS
N
||I|I]DI | | Mode | |

57




guoooobgoogoog

How to eliminate troubles during flight

Rotation of the
rotor during

oo oo oo
Symptom Cause What you should do
oooooo oooo oooU0oooooooooooo goo0oo0oOooooooooooooo
Tracking Out of alignment oood oooooooog
Adjustment using the pitch rods has | Adjust the length of the pitch rods.
not been done.
ooooo oooU0oooooooooooo ooooooooo
ooooooo Low rotation Pitch of the main blade is high. (OoDoOoDODoODODOODO 145rpmO00)
ooooooo Adjust the pitch rod. (The rotor should rotate at

about 1,450rpm during hovering.)

oobooOoooooooooo
oo

The tail sways left and right
during flight at full speed.

hovering ooooo oooooooooooooooo ooooooooo
High rotation Pitch of the main blade is low. (OoDoOooODoODODOODO 145rpmO00)
Adjust the pitch rod. (The rotor should rotate at
about 1,450rpm during hovering.)
00000o000ooO00oUoD |0DoooUooooo ooooooo
oooo The sensitivity of the gyro is low. Increase the sensitivity
gooboooo The tail sways left and right
Sensitivity of the during hovering.
gyro

ooooooooo
The sensitivity of the gyro is high.

goooooo
Decrease the sensitivity

gobooooboooooooboooooOoooobooooboooooo
gobobooobOooooooooOoobOoOoOooOoobOoOoooo
oooooooo

Should you still have some doubts even after having tried the above,
stop using the unit and consult your dealer or Hirobo’s Engineering
Service Section.

gooooon

0 i10odobooooobooboooobooooboooobooooo
oooo

O 0OoOo0ooOoooboooooooooooooboooboooobooon
gobooooooooooooocoobOboboOoooboOoooOooo
gobooooOooooooooooooooooooboooon
oo

U 0obooooboobooOooOoooboooobooOoooooooboooao
gobooooooooboooooo

O 0OoOO0o0ooOoOooobOo0oooOoooboooooboo0oOorrFOO
gooooooooooooo

O 0Ooo0ooooobooooooooboooooboooooobooooDo
ooooooooooooon

U obooooboooboooooooooOooooooboOoooboooao
ooooo

goooboobboodd

Cleaning and storage

After finishing your flight for the day, follow these steps when cleaning
your model.

Never use water to wash any oil stains etc from the unit. It may result
in the radio controlled device malfunctioning or the rusting of metal
parts. Wipe with a soft cloth or spray the surface with alcohol and wipe
the stains off lightly with a soft cloth.

Remove all remaining fuel from the tank and store the unit with the
carburetor closed.

Make sure to remove the main blade and turn the switch to the OFF
position when storing the unit.

To reduce the risk of discoloration or distortion of the body, make sure
not to store the unit in direct sunlight or in a car for long periods of
time.

When storing the unit for long periods of time, follow the steps above
and store in a well-ventilated area.

Disposal and recycling

00d0o00oo0obDoOoUoooooooooooooooooo Make sure to follow these steps for the disposal of old parts when replacing

oo with new ones.
o JO0O0O0ODO@OOUDOO)YOOOOODODOOO0OoOoOOooOOO - Remove all remaining fuel from the tank and fuel line, etc.
oo - Separate objects according to the substances they are made of.

o OJO0OO0O0O0DOOO0O0ODOO0OO0O

o JO00OO0O0O0DOOO0O0ODOOODOO0O0DODO
gooooooOoooooooooooOoOoOoOoooboOooooo
ooboooooo

- Used nickel-cadmium batteries are a val uable resource. When disposing them,
make sure to take them to arecycle shop.

58




goboboobooooooobooboobobobobooooooooboobobobobooobog
Should the unit not operate smoothly from engine start-up to hovering, check the following items.

gooooooooogoo
Does the engine start?

ogooooood
Basic items to be checked

WN P WN R

YES NO
y
oooooooooo 1.
Does the engine run continuously? 2.
3.
YES NO 4.
000 Symptom v 5.
goooooboobobooobo
oooo 6.
Engine stops just before hovering 7.
8.
9.
.0000o0o0oo L
0OoooD0oD0O000O 2
goooooboobobooobo 3.
. Adjust the slow throttle 4.
. Replace the plug or fuel >.
. Check the opening of the main needle 6.
valve 7.
8.
9.
001 Symptom1 v

gooooooooooooomooooooooboooooooobooooooDooog
goboooooooooooooooooooooo
gboooooooooooooocoooo

oooooooooooo

goboooooooooooono

gobooooboooobooooooboooo

gobooooooooooooo
gobooooooooooooo0omoooooomooooooobooooDoog
oooo

go0o0o0ooooooooooboooDboooonoo
goboooooooooooooobooooo

0000000000000 00000oO0oc0oo0oO00o0ooOoon

Isthere a starter battery? Are the booster cords well connected?

Isthe starter battery fully charged?

Isthe starter turning in the correct direction?

Check the opening of the needle valve.

Isthe throttle lever moving correctly?

Check that the engine plug is working correctly?

Check if there's any damage to the silicon tubing or if there’s any pressure in them that would
hinder the smooth flow of fuel.

Isthe fudl filter clean?

Isthere too much fuel flowing into the engine?

— Remove the engine plug and turn the engine using the starter to blow all the fuel out.

00ooooooooooooo
Engine stops when the plug heating is
removed.

002 Symptom 2

goOo0o0o0ooooooo
Engine stops after running a short time.

gooooooo
goOo0o00o0o0bOobOOobOoboooooooo
gooooooobo
Adjust the slow throttle.
( Firmly hold the rotor head down and let the engine idle.
Replace the plug or fuel.

gooobooboobobobobooboooooo
gooooooo

gooooooobo

Slightly raise the throttle stick or trim.

Adjust the slow throttle.

Replace the plug or fuel.

WN P WwN e

WN P WwN e

ooooooooooooo

oooo 0DO0O0Oo0DO0oo
ooooo . , >
} If it doesn’t work no matter what
Try again.
you do

Consult your dealer

59




4.1 000000 Maintenance

ooooooooo
In the case of a fall or crash

\/

odooooooooooooogoo
Always replace the main rotor.

Y oooono
oooog 0oooooooooo
Check each section. Check!
Parts are scratched or broken.
YES NO

v

oooo
Replace the parts.

___0Jooooooo
Check point

goo0o0o0ooOOobobooog

gooooooobooboobon

goOo00o0o0obOOobOoboobooooo

- Bent stabilizer bar

- Bent or dented tail boom pipe

* v o0ooo - Bent rudder control rod
000000000 |goio, "
Hovering flight ecke
Thereis 00000000000000
YES NO vibration. (Set the tracking.)
oooooooog oK
Check the main mast.
YES NO
y A ooooo
ooooooogo oooooooooo 00000000000
Replace the main mast. Check the main rotor blade.| check!

NO YES

\ 4

The main rotor blade is balanced.

ooooo

ooooooo
Balance the main rotor blade.

oooooDooooon
Check the tail rotor blade.

gooooooooooad
gooobooogoooo
Check!

| NO YES Thereareno chips, cracksor scratches.
Thetail rotor blade is balanced.
v v ooooo
00000000000 D000000000 | gy o ooHEEEEEEEE
Balance (replace) the tail rotor blade. Check the rotor head. The feathering spindle is bent.

YES

NO

goood

Y

gooobooooobooo
Check!

v The center hub is bent.

oogd

Replace the feat

oogno

hering spindle.

oooooooo
Check the center hub.

NO

YES

v

Y

goooooog

Replace the center hub.

ooooooooooooo
Consult your local distributor.

ogoooog

0oo0ooooooooooooomm
ooooboooobooooo
gbooboobooboobooo
ogoooogn

Other causes

(Requires checking and/or replacement.)
Wear or ageing of the damper rubber,
bent crankshaft, warped main rotor
blade.

60




. 0O000o0O00ooo |. Main mast replacement

00000000D000000000000000000 Apply Hobby Tight (thread locking agent) to the screws indicated
N000000D000000000 with <{Cteck () when assembling.
10000000000000000 (@) 20000000 Assyd M3X20CS0 [
00000000000000 (=X M3ODOOOO0O00 ooooon
1. Remove the linkage rod between the ‘i\\\;&\,f M3 nylon nut 2 ,\R/%T(‘%gsthe rotor head assembly
rotor head and wash-out. N\V7 % @ :
) goooooooooo

I Mixing arm rod

320000000 M4X4ssOoO0O OO
oo
3. Remove the mast lock M4X4SS.

goooooooooga
Mixing arm rod

M3OOOOOOD
M3 nylon nut

N p
WA

4.00000Assyd M3X20CS (DTDSO O 00 O
M3X25C)0 0O o oon

4. Remove the main gear assembly M3X20CS holts
(M3X25CS bolts for the DTDS type).

gooooooomobooogoo
Use afile to remove any scratches.

s

\‘ .
I
\

0o00ooo
Mast lock
il
it
n.ooooooooooooo Il. Stabilizer bar replacement
M4X4SS 20000000000DODO000b0O

N 2. Remove oneof the stabilizer blades.

ooo0oooooomoooooooooooooooono
ooomooooooooooooooooono

If the stabilizer bar is badly bent, cutting the end nearest you will make it
easier to remove. Use afile to remove any burrs that may be left after the
cutting.

1. 000000000M4X4ss0
gooooo

1. Remove the stabilizer stopper
M4X4sSS.

MaX4ssOOOO0oOoOooooooooo
omoooooooo

Use afile to remove any scratches near the
M4X4SS.

61




mooooogon

lll. Spindle replacement

2000000000M4X1oCcsOOOoonon
2. Remove the blade holder M4X10.

M4X10CS gooooo

FW 24X 29X0.8T

3000000000000 ooooobooooogo
3. Remove the blade holders and pull out the spindle.

ooogo
Spindle

gooooao
Pitch rod @, M4X10CS
NG,
Ay
1L00000000b00o0ooo
1. Remove the linkage rod.
v.OoOooooooo IV. Center hub replacement
M2.6X8CS
1. IDIDDDDDDDDDDDDD goooboomooooo 3 M26xX8csSOO0000000
1. Remove the stabilizer bar and stabilizer arm in poooooo
accordance with I1. 3. Loosen the M2.6X8CS and remove
22.6X 25X 0.5FW the seesaw.
2 NM0ooo0doo0oooomooooog
goooo 22.6X 85X 0.5FW

2. Removethe blade holders and spindlein accordance
with [11.

40000M3X8CSIO00MON00N0MN M3X8CS

M2.6X8CS

oo oooooo

4. Loosen the yoke M3X8CS and remove the yoke.

Center hub

v.obooogoo

V. Engine replacement

M3X3sCs(so0 00O oon)
When using a 50 class engine

M3X28Ccs@BoU OOoOoooOo)
When using a 30 class engine

1.00000000000
1. Removethe muffler.

2MAeX4sS0 00 M O00ooO0o0ooooooooboooogd
2. Loosen the M4X4SS and remove the starter coupling.

ooooooooooo
Starter coupling

ooooo
Clutch shaft

‘ :\l \lll|l|!|!|’||lI\|I!|l\l‘||I\"‘"' s
\"\/"\‘ 9 ¢

C 23X 25X 4.5F
M3X12CS

62




viooooooooo VI. Tail boom replacement

1.00000OVM3X32PHO OO OO MOOOOOAssyd 0D Ooogonoo
go00o0o00obOO0bOobOOobOoboOobooooo

1. Loosen the M3X32PH, move the tail boom assembly slightly forward and
then remove the timing belt from the pulley.

gooooood
Timing belt

\‘V»)‘

2. M3X3sCcsOM3D OO0 ooDmoooooooooad
2. Remove the M3X35CS and M3 nut, and then remove the horizontal stabilizer.

3AM3X15PHO O OO M OOOOOODOOoooogo
3. Remove the M3X15PH and pull out the tail case.

4. M3X32PHOM3DOOOOOODOOOOmMOOOObOOODOOO
oo
4. Remove the M3X32PH and M3 nylon nut, and then pull out the tail boom.

goboboooobomooooboooobboooobobooooon
DDDDDDE(@DDD)

When assembling, ensure that the timing belt is rotating in
the correct direction and is not twisted. (Refer to page )

M3X35CS

FW @3X 29X 1T

N
Rz

000000 Assy
Tail boom assembly

gooo
Horizontal stabilizer

M3X32PH

63




5000000000 Repair parts

o JOODOODODOOIOOIOIOMMMOMDOOND OO0 O00OMNOOODDOOOOODOODOOOOOO
e 1I00IOOUIOOOOOOOONMOOOODOOINOOCOOODDODNOOOOmOO

ggogogim
UooodbOmo o oDl dm b ooo0oooooooo O

Oo00omOooOdnio00O0Ono 0 0 GWIID 00000000 MO 0 00080 0 O 0 0 00o0 0000000 o
U ooboonooomosiooooinoooo0ononoo0oO00ImO000DmNoboOmd

Ui oooommmooooobooooboo OO o0o0ooooosgoonog

000 [{0847-40-0088 I OOOOO0O OO OO OOODOOOMO OO0O0O0O0OO0OO0OOOOO
0oOmNOMIT OOO0O0O00ODDIMMONCO OO0 O0D0OMOO O 0 00O OOIMmmo O

0000000 doonOOOmioo 000D 000 MMONOITH I OO 0 0 0 OID 00000 o O

oooon 200400 00O 0O
e 00DDOBAX NOOO0 00 00D DO DOm0

e JOO0OOL0OODMIDOODIDUOOOODOOODOONMOIODODOOOODO OMIImA O

00000@O00D00000EO 00 B% MO0 D 000000D 00000
000000 0miD 000 0 0 000 0 00000 0 0 0000 00000000000 000000 0

0000000000 00000000000 0000000000 oo

0ooood i0ooodsoooon
als 1DDDDD3DDDDE%DDDDD
goooooooaono ¥1,575 ¥1,680 ¥1,890
noo ¥1,365 ¥1,470 ¥1,680
00000000000 | ¥,155 ¥1,260 ¥1,470
000000 ¥1,050 ¥1,155 ¥1,365
ooo ¥1,155 ¥1,260 ¥1,470
noo ¥1,050 ¥1,155 ¥1,365

00D b0ooooooooOoogsocot DOOoOOOOO
0000001M,2000 @00000 00009800 +@ 0 0 0 (5%) ¥490 M@0 O (0 O 0 O O O 0¥T,680
00000000,9700000000

00000000000000000 OONo.
000000000 0 O 0 |000Oomg cooooeOOoOOO
pooog || ] . | | | | | |ooooog oopoopooooooo
0ooq noooo| L8 Daag

od [ [ ][] |
afufsfs Joes nog”

Dooo 00
0o00Q 0 0 0 | oood 00 00
0O0000d 00O 000|004 0OO

00

00

00

00

00

@oooooooogp
@0 O OIEpel O
| DoooDm®oEOD
0O

00O00O000o00o0ooooo | @0 mmoooooog |
0 726-0006 00000000083 00
Mtpmodelhiobocopl . [DOD0DEI00000 @I |




O000ogoo
Parts list

0403-314

2534-007

0412-101

0412-102

2532-026
2521-065

~

0
2536-001
2500-060
2506-012
2500-079
o

’ % \\‘\

2532-049
2506-042

2531-003

2500-051

2506-042

2532-048

65



*The prices in parentheses are the prices excluding consumption tax.

ooooo
00O No. ooooooo ooo oooooood ooooo
Code No. Name Qty Price (Yen) Remarks
0402-055 0ooooooooon 5 840
Stabilizer bar (800)
oooooooo 1,680
0403-212 Stabilizer blade 2 (1,600)
0403-314 FRPO 000000 00L=600 100 13,125
FRP main blade L=600 symmetry 1 set (12,500)
0412-101 FZ-MOoOOD 1 630 oooo
FZ-111 Yoke (600) Screws attached
0412-102 FZ—IIIDDEI!IIEID-DDDDDEI 1 315 OOOFWOO
FZ-I1l Feathering spindle (300) Screws and washers attached
000000 D6X12X7.5 #80 420
0412-104 Damper rudder 6X12X7.5 #80 4 (400)
0412-105 Fz-MOOO00000 1,260 oooo
FZ-111 Center hub 1 (1,200) Screw attached
sDOO000000 L=550 100 3,570 0o0000ooooon
0412-109 SD Main blade L=550 1set (3,400) Pre-assembled root end
0412211 Fz0D ooooooooo 2 945 000000000000
FZ-1V blade holder (900) Screws and pivot bolts attached
0412-212 Fz-0 OOOOO 1 630 oooooooo
FZ-1V seesaw (600) Screws and collars attached
0412-213 FZ-DQ_QDDDDDDD 2 630 0o0oo0o00oooooo
FZ-1V mixing arm (600) Screws, collars and balls attached
0412-214 FZ-0 0OODODOOODOOOOOO > 735 0O0o000O0000oo
FZ-1V stabilizer control arm (700) Screws, collars and balls attached
2500-051 Brg.o4X g8X 322 o
9 2 (1200)
Brg.g6Xgl2x4.5H 0 0000
2500-060 9 5 1,260
Bearing thrust 26X 212X4.5H (1,200)
1,260
2500-079 Brg.g6X 813X 52Z 2 (1200)
' Brg.23Xg7X32Z 1,260
2500-086 g 2 (1'200)
M3OOOOO00OO 210
2505-006 10
M3 Nylon nut (200)
MAODOOOOODOO
2505-007 10 210
M4 Nylon nut (200)
525
2506-012 FW6X8X0.5T 5
(500)
315
2506-042 FW2.6X5X0.5 10
(300)
000 BX8X1.5 315
2521-065 Collar 6X8X 15 2 (300)
2521078 00 O R2.6X4X4F 5 505
Collar 2.6X4X4F (500)
2621-093 00O 2.6X4X9F ) 505
Collar 2.6X4X9F (500)
2525001 gs00on 10 525
25 ball (500)
2525-008 esoooooe 10 1,050
25 ball with stand 2 (1,000)
2530-012 0000000 @5X4 ) 420
Pivot bolt @5X 4 (400)
2531-001 00000000 mM3X3 10 315
Set screw M3X3 (300)
2531-003 00000000 M4X4 10 315
Set screw M4x4 (300)
2539002 000000000 Mm3X8 10 420
Cap screw M3X8 (400)
2532-006 000000000 M3X20 10 420
Cap screw M3X20 (400)
2532-001 000000000 M4X10 10 630
Cap screw M4X10 (600)
2530-026 000000000 M4AX35 10 630
Cap screw M4X35 (600)
2532-030 000000000 M26X8 10 %
Cap screw M2.6X8 (800)
2532048 000000000 M2X15 10 %
Cap screw M2X 15 (800)
840
2532-049 000000000 M26X15 10 0
Cap screw M2.6X15
105
2533-005 00000 M2X8 20 %)
Pan-head screw M2X8
0000000000 MmM3Xx12000 10 105
2534-007 ) (100)
Tapping screw M3X12 black
2536001 0000000000 M3Xs0oo0o0 10 105
) Tapping screw M3X8 truss (100

66




0412-120

2531-003
2500-068

ﬁéﬁ
S

0412-118

2506-021

2529-010
peme

2532-002 2530-004
N 2530-005
0412-119 W
~

S | 2530004
2530-005 rﬁﬂ Ne—s ®©7
\ QU= —
@ é 2530-004. fﬁ N 2530-005
[ ‘ W
0403-011 0414-042
2531-003

0412-122 % 0412-121
@
0412-205 ‘
/? 0412-215 j
o /DIDSOOOO
DTDStype j
2534-007 2534-007

8 | &\ 2538-002 A

so000000go

50 class engine
2505-001

2532-004

0412-124

&\ 2532-004  2532-010

0412-116

2532-006

67



*The prices in parentheses are the prices excluding consumption tax.

000 MNo. ooooood ooo ooooo ooooo
N i oooooooong R K

Code No. ame Qty Price (Yen) emarks
gl 000000 315

0403-011 ©10 Mast rock ! (32(5))
gl00 00000 L=235P=182

0412-110 #10 Main mast =235 P=182 ! (900)

0412-111 sbOO0O0oooooooooooooooo N 525 goboooobooboo

- SD wash-out control arm (500 Screws, collers and balls attached
Ooooooog p=22 210

o412-112 Radius arm P=22 2 (200)
sbOoooogo 87T-79T 630

0412113 SD main gear 87T-79T ! (600)

Shglo00O00O0ooOOd 2,100

0412-114 SD ¢10 Drive auto-rotation 1 (2,000)

412-11 sboogoogoooood 104 840 gooorwOODOOOOO Brg.UOM

0412-115 SD auto-rotation case 1 set (800) Bushings and washers attached (oue way bearings sold separately)

0412-116 sbopoooooooood 510 Oo0oo0o0000

- SD main gear stopper 1 (200) Screws and nuts attached

0412-117 Clpninininininininininl 104d 3,675 ooono

~ Clutch bell with 9T gear 1 set (3,500) Pre-assembled
0412-118 noToooooooood 1040 4,200 oooo
- Clutch bell with 10T gear 1 set (4,000) Pre-assembled
412119 sbOoooooooooo 3,150 oooo
0412- Clutch shoe with shaft ! (3,000) Screws attached
2120 SsDO0D0OD000O0000000s000OOODODO 525 ooood
0412- SD starter coupling (For ¢5 shaft) ! (500) Screws attached
0412-121 sDOOooooono 3o0n 2,100 FW O O
12- SD fly wheel for 30 engine ! (2.000) Washers attached
sDOOOO0OO0O0Oso000 2,625 FwDOO

0412-122 SD fly wheel for 50 engine ! (2.500) Washers attached
sbO0oOooogooo 3000 1,470 oooo

0412-123 SD Engine mount for 30 engine ! (1,400) Screws attached
sbO0oOoO0oooo so000 2,940 oooo

0412-124 SD Engine mount for 50 engine 1 (2.800) Screws attached
SDIDO O O Assy 30/500 U jinjn] 2,415 00000000DO0D k00000000

0412-202 SD muffler assembly for 30/50 1 set (2,300) With Screws, Nut and Nipple Useble to the 30/50 engine.
sbOOoooooooo 525

0412-205 SD cooling fan ! (500)

~ sSDOOOOO87T 1 525

0412-215 SD main gear 87T (500)

0412216 SDUUuooosr 1 525 EpEpEEERERERNEN
SD second gear 80T (500) Screws_and collers attached
goO0O0O0O0O000o0ooooooo 1040 1,050

0414-112 Wash-out block set 1 set (1,000)
000000000m0o° (810) 4,725

0414-042 Swash plate 120° (610) 1 (4.500)

Brg. g12X16LO 0000 1,575

2500-048 Bearing ¢12X16L one way ! (1,500)

2500-049 Brg. ¢10Xg¢19X5Z7 2 (}:%88)

2500-051 Brg. ¢4X¢8X3Z7Z 2 ({:%gg)

2500-068 Brg. ¢5X¢13X477Z 2 (}:ggg)

M2O0000 210

2505-001 M2 nut 20 (200)
M3OOOoOOooooo 10 210

2505-006 M3 nylon nut (200)

2506-021 FW5X7X0.1T 5 420

(400)
315

2506-036 FW12X18X0.2T 5 (300)
000000 EX11.8 315

2509-003 Needle pin ¢2X11.8 2 (300)

2521-053 000 3X5X4.1 5 315
Collar 3X5X4.1 (300)

000 3X4X8.5F 525

2521-094 Collar 3X4X8.5F 2 (500)
000 3X5X4.5F 525

2521-095 Collar 3X5X4.5F 2 (500)
gSO00O0O 525

2525-001 5 ball 10 (500)

OO0 00 SSs050 315

2529010 0 ring SS050 5 (300)
0000000 (D) 95X5XM3 420

2530-004 Pivot bolt (D) 5X5XM3 2 (400)
0000000 (E) 85X7XM3 315

2530-005 Pivot bolt (E) 65X7XM3 2 (300)
O0ooobDoon m4axa 315

2531-003 Set screw M4X4 10 (300)

00000000 M3X8 420

2532-002 Cap screw M3X8 10 (400)
Oooooooog M3X12 420

2532004 Cap screw M3X12 10 (400)
OUO0000000 M3X25 220

2532-005 Cap screw M3X25 10 (400)
000000000 M3X20 420

2532-006 Cap screw M3X20 10 (400)
OUOO00ooooog M3X28 420

2532010 Cap screw M3X28 10 (400)

2532012 Oo0oO0O0O00O0og M3X3s5 420

_ Cap screw M3X35 10 (400)
000000000 M2X8 840

2532-028 Cap screw M2X8 10 (800)
O0o0ogog M2X8 105

2533-005 Pan-head screw M2X8 20 (100
O0O00O000000 M3X12OOO 105

2534-007 Tapping screw M3X 12 black 10 (100)

000 M3X6é 210

2538-002 Countersunk screw M3X6 10 (200)

68



0412-233
sbswMOOO00000

2530-005 2530-004

.
\\
Y
2500-057 .
S
\\
2521-097
2534-006 2505-006
—k 2500-057
S
2532-004
0412-002 2521-096 | /7
| 2533-005
ooo -
Sold separately N N~
T T T ~ N
. ; G .
I 2524-014 4 |
y 2522-001 |2522-003 i
@ e !
~ S

2524001

2522—007!k

%y
~. A I
~
2506-019
2532-006

q"«!.l.m'
7 i?‘\—‘,-i‘-u!l ’
M”(\b‘hﬁﬂr‘ 0412-222

2522-007 / (& 2522-005
9
Tl
J

2522-005

'itv‘\““:g‘\"
[ SN
‘\.I"\I\I\I\IM||||||||||||||||| 1 ;) 4

.’@
2522005 1 ]

|

|

|

|

|

|

|

|

|

|

|

|

|

|

P 2525-001 !
e @Z . |
- > ™ \\\ 2500-057
7 |
|

|

|

|

|

|

|

|

|

|

|

|

A
;;|II Y (1/’ ‘
_ A . 2522-031 2522-022 ‘
; ‘ = @ Y £ I
/ &~ \2522-010 0412295 |



*The prices in parentheses are the prices excluding consumption tax.

O
000 No. ooooooo ooo oooo ooooo
, 0ooooooO
Code No. Name Q'ty Price (Yen) Remarks
0202511 SFO00000000000000 | 525 iR
i SF radius arm stay set (500) with radius pin
SswMOOOoOoOoOo oo 840 ¢50 0 O OM2X8PHIFW O O O
0412-002 SWM lever set 1 set (800) with 5 balls. M2X8PH. washers
SDSswMOOOoOooo 100 7,350
0412233 1 set (7.000)
SD SWM parts set
12
0412167 SbswMDoooooo 2 (1’2(6)8)
SD SWM lever stay >
0412222 SDO0O0O0O0OOO0FZIVRHADD O o0 840
SD fihkage set (for FZ-IV R/H) 1 set (800)
0412.225 sbswMOOOOOOOOOOOOOOO O oo 1,050
] SD SWM [inkage set (for frame) 1 set (1,000)
O0000mo (8l0
0414-042 Hoon ,, ®10) 1 (3';2)(5))
Swash plate 120° (310) >
1,260
2500-057 Brg.¢3X@6X2.5FZZ 2 (1.200)
M3OOOoOOOOO 210
y 10
2305-006 M3 nylon nut (200)
210
2506-019 FW 3X4.5X0.5T 10 (200
2511003 0000000 MM3X26 ) 525
B Cross member M3X26 (500)
000 BX8X12.5 ) 525
2521-096 Collar 3X8X12.5 (500)
2521-097 000 BX7X3.8S ) 525
i Collar 3X7X3.88 (500)
00000000 M2X16 s 525
2522:001 Adiust rod M2X16 (00)
00000000 M2X30 s 525
2522-003 Adjust rod M2X30 (500)
005 00000000 BIRX4S s 525
2522-00 Adjust rod M2X45 (500)
525
522007 00000000 M2XEs s >
Adjust rod M2X55
00000000 M2X80 s 525
2522-010 Adjust rod M2X80 (500)
00000000 BIRX9S s 525
2522-012 Adjust rod M2X95 (500)
00000000 dRX7S s 525
2522-022 Adjust rod M2X75 (500)
00000000 ™M2X115 ) 840
2522-031 Adjust rod M2X115 (800)
M20000000 0 525
2524-001 M2 rod end (500
ao1a 000000M2X125 0 525
- Rod end M2X12.5 (500)
gs0000 o 525
2525-001 o5 ball (500
000 0000D) g5X5XM3 5 420
2530-004 Pivot bolt (D) 65X5XM3 (400)
0000000 KE) p5X7XM3 5 315
2530-005 Pivot bolt (E) gSX7XM3 (00)
000000000 BM3XI2 0 420
2532:004 Cap screw M3X12 (400)
000000000 M3X20 0 420
2532-006 Cap screw M3X20 (400)
000000000 M3X22 0 420
2532-007 Cap screw M3X22 (400)
00000 M2X8 20 105
2533005 Pan-head screw M2X8 (100)
0000000000 M26XI12 200 0 105
2534-006 Tapping screw M2.6X12 type 2 (100)
O000000O000M3XI4 200 0 210
2534-022 Tapping screw M3X14 type 2 (200)

70



. 0412-231
2530-005 2530-004 o 0414-042 o SOSWMPP.OOOOOO!

2500-057

-~
%
2511-003

y
| L\ &/l ) g
NG "Ly
g
\\

\\

~. o
-

it

RS 7: \’\\

2521-097

2532-029

2500-057 0412-167

0412-224 2521-096

ggo
Sold separately

/\/’/ 7777777 T
T 2524-014
@

2522-001  12522-003

2524-001 ~
2524-001|

2522-007 |

Q— & 3
2522-005 S NN
I 2522-005 : i—») R[S

Jr"\ O\ 7
R 'W\[‘,ﬂl\llnl“rl|l‘; g

N
)

. DO
L e (o)

\ V) N
N

/o
© & /
A

S
(he

/ ‘L\F
\ \ 2522-012 Q .

N )
2522-011 N

0412-226



*The prices in parentheses are the prices excluding consumption tax.

000 No. goooooo ooo ooooo gpoooo
Code N N ¢ goooooog R X
ode No. ame Q'ty Price (Yen) emarks
0402-511 SFD;DDDDDDDDDDDD | 525 oooooooo
SF radius arm stay set (500) with radius pin
0412-167 sbswMOOOoOoOood 2 1,260
SD SWM lever stay (1,200)
0412-222 SDO0O0O0O0OO0OO0OOFRZAIVRHOO O 100 840
] SD linkage set (for FZ-IV R/H) Iset (800
0412-224 SsbswMpPPOOOOODO O 100 1,260
SD SWM Push-pull lever set 1set (1,200)
SODSWMPPOOOOUODOUOOOOODOODOD g0 1,365
0412-226 ;
SD SWM Push-pull linkage set Iset (1,300
0412-231 SDSWMPPO OO OOO O 10404 9,450
SD SWM Push-pull parts set Iset (9,000)
00000000000 ($10) 4725
414-042 1
04140 Swash plate 120° ($10) (4.500)
1,260
¥ 2 ,
2500-057 Brg.¢3Xp6X2.5FZZ (1,200)
M3IOOOoOoOoooOo 210
2505- 10
505-006 M3 nylon nut (200)
210
2506-019 FW 3X4.5X0.5T 10
(200)
0000000 M3X26 525
. 2
2511-003 Cross member M3X26 (500)
000 3X8X12.5 525
2521-096 2
Collar 3X8X12.5 (500)
000 3X7X3.800 525
2521-097 2
Collar 3X7X3.8S (500)
0oooooog M2xX16 525
2522001 Adjust rod M2X16 3 (500)
2593003 Jooo00oDoOd M2X30 5 525
: Adjust rod M2X30 (500)
2522007 00000000 M2X55 5 525
Adjust rod M2X55 (500)
Oo0oo0O0ooDoOg M2xso 525
- 5
2522010 Adjust rod M2X80 (500)
00000000 mm2x45 525
N 5
2522-005 Adjust rod M2X45 (500)
000000 OO0OM2X90 525
2522-011 Adjust rod M2X90 5 (500)
00000000 M2X95 525
2522012 Adjust rod M2X95 3 (500)
000000000 M2X120 525
2522015 Adjust rod M2X120 > (500)
M2O00O0000O 525
2524001 M2 rod end 10 (500)
000000M2X125 525
- 1
2324014 Rod end M2X12.5 0 (500)
50000 525
2525-001
$5 ball 10 (500)
0000000 D) g5X5XM3 5 420
2530-004 Pivot bolt (D) g5X5XM3 (400)
0000000KE) g5X7XM3 315
2530-005 Pivot bolt (E) ¢5X7XM3 2 (300)
0oooooooo M3X20 420
2532-006 Cap screw M3X20 10 (400)
0o0ooooooo M3X12 420
2532-004 Cap screw M3X12 10 (400)
Joo0000O00m3x22 420
2532-007 Cap screw M3X22 10 (400)
0000oO0oDoOooOo M2X10 840
2532:029 Cap screw M2X10 10 (800)
ooooo M2xs 105
2533005 Pan-head screw M2X8 0 (100)
Joo00oo0o0D0Om™m3X14 200 210
2534-022 Tapping screw M3X 14 type 2 10 (200)

72



2533-024

Jol/ P

)

ﬁ/ ,.W:sl //l/ %
O \

/ e QYN Y
9/4 x,« /~.’/,r//( A
¥ A S\
A\ S g
Y & S ©

0403-022

2532-004

2534-007
2506-010
2532-006

0412-201
~

2532-006

12-130
0412-217

0412-

10((
0402-639

2534-007
505-006 é

0412-200
2

0412-219

2537-002
0402-530

73



*The prices in parentheses are the prices excluding consumption tax.

000 Mo. 0000000 0oo ooooo ooooo
Code No. Name Q'ty pooooooo Remarks
Price (Yen)
o0oooooooooooooon 100 1,890 0o0o0oo0O00ooDO00Do00oD
0402-530 : .
Landing gear set (White) 1set (1,800 Skid foot, pipe, cap and screws attached
0402-532 EIDDADDEIEID ) 840 oooooo
Skid pipe (800) Caps attached
0402-639 oooooooooooes . 315
Skid pipe cap 88 (300)
ooooooooo 315
0403-022
Gyro mount 1 (300)
ooooooooooo
0403-254 . . 2 1,050
Skid foot (White) (1,000)
sbO00000ao 1,050
0412130 SD mechanical mount 1 (1,000)
solooooooo 420
0412-200 SD fuel tank rubber cushion 4 (400)
0412-201 SDO 0O O O O 480cc 100 1575 soOoo0o000o000
) SD fuel tank 480cc 1set (1,500) SD fuel tank rubber cushion attached
SDgl9Brg.0 0000 100 1,050 Brg. OO
0412-204 . 1.000 .
SD ¢19 Bearing holder 1 set (1,000) Bearing attached
sbOo0oOoooooooog 100 630 oooo
0412-217 SD body mount set 1 set (600) Screws attached
sboooooooooo o1 2,625 oooooooo
0412-218 .
SD main frame set Each 1 (2,500) Screws and nuts attached
1,260
2500-049 Brg. ¢10X¢19X577Z 2 (1.200)
M3OOOO 2 210
2505-002 M3 nut (200)
2505.006 M3OOOOOoOooO 10 210
) M3 nylon nut (200)
105
2506-010 20
FW3X9XI1T (100)
2523020 00000000 Ooooois L=1000 5 420
Rudder control pipe ¢3 L=1000 (400)
9531002 00o0000o0om3xs 10 315
Set screw M3X5 (300)
2532004 00ooooooog M3xXi2 0 420
Cap screw M3X12 (400)
2532006 00ooooooog M3xX2o 10 420
Cap screw M3X20 (400)
O0ooooooog M3xXt
2532-038 3X18 10 420
Cap screw M3X18 (400)
00000 M3X32 525
2533-024
Pan-head screw M3X32 10 (500)
000o0ooo0ooDOoo M3XizooOo 105
2534-007 . 10
Tapping screw M3X12 Black (100)
2534.012 oo D 0000000 Mm3xXiwoooo 0 105
Tapping screw M3X10 Black (100)
0000o0oooDooo0o0 M2.6X16 525
2537-002 . . 10
Tapping screw M2.6X16 with washer (500)

74



T pa12 PN

P " 0414-142
( 0414-

163 .

P < / .
" ; . ;i
< - <
< 2500-054 ~. < g ///
™~ 2521-079 SN
. 0414141 w 2532-030
~ -
~_ 2500-054 §
S 2506-029 _

~ 0414163/
-

2500-068 0414-143

2521-061 0412-139

2509-015
2504-028

0412-145

0412-236

0412-150 0412-142 i i I N
N

0412-139

<
A% 2509-015
%

0414-118
0412-138
0402-523

2500-068

0412-141

2521-082

0414-117

2509-015

2500-068 é 0402-523

75



*The prices in parentheses are the prices excluding consumption tax.

ooooo
000 No. ooooooo ooo oooooooo ooooad
Code No. Name Q'ty Price (Yen) Remarks
0402-523 SFBrg. 0000 @813 . 420
SF bearing holder ¢13 (400)
SsEO0O0O0O0O0O0OO0n 840
0402-597 SE tail housing I (800)
0412-138 sSsbOdoooooooooboomeTOOOO 100 1,890 oooo
N SD counter gear pulley 16T set 1 set (1,800) Pre-assembled
0412-139 sbOO0o0ooonDameT 630 goooooo
- SD tail pulley 16T 1 (600) Roll pin attached
goooooonod L=695 1,050
0412-140 Tail boom pipe L=695 ! (1,000)
0412-141 sSsbOO0o0oooooooo 1,050 ooono
SD rudder servo mount 1 (1,000) Screws attached
012142 SDO0O00000000000 100 525 oooo
SD rudder control guide 1 set (500) Screws attached
0412-143 SODO0O0D0O0O0D0O0O00OD0O M2XL642 525 gooooooog
- SD rudder control rod M2X1.642 1 (500) Rod ends attached
0412145 SDOO00000EeT000000 1,260 oooo
SD tail pulley with 16T shaft 1 (1,200) Pre-assembled
0a12146 sbOoO000000000000 100 1,890 Brg. OO
SD tail pitch plate set 1 set (1,800) Bearings attached
0412-147 sbunououououioy 100 1,050 FEEEEEEEEE
SD tail pitch lever set 1 set (1,000) Screws and guide pins attached
0412-148 sbunoouuuuuuin 100 3.675 000 Brg. 00
SD tail housing set 1 set (3,500) Screws and bearings attached
sbOoO0o0oooooooog 525
0412-149 SD tail blade holder 2 (500)
sbOdoooodo L=87 420
0412-150 SD tail blade L=87 2 (400)
0000000000000 100 525
0412-157 Tail pitch lever collar 1 set (500)
0412-236 sbOodoooooogoo ooo 1,050 goooooog
- SD tail unit case Each 1 (1,000) Screws and nuts attached
Oooooooart 315
0414-117 Counter gear 17T 1 (300)
gooooooooooo 735
0414-118 Counter gear shaft 1 (700)
goooooooooooo 525
0414-141 Tail pitch plate boss 1 (500)
OOoooooooooooag 100 525
0414-142 Tail pitch link set 1 set (500)
gooooooo 735
0414-143 Tail shaft ! (700)
oooooag 1,575 MeODDODODOOO
0414-163 Slide shaft ! (1.500) With M6 nut (slim)
2500-051 Brg. ¢4X08X377 2 ({ ggg)
1,260
2500-054 Brg. 66X¢10X32Z 2 (11200)
1,260
2500-061 Brg. ¢4Xg0X4ZZ 2 A'200)
Brg. ¢4Xe9X4H O O OO O > 1,260
2500-062 Bearing ¢4X@¢9X4H thrust (1,200)
T.260
2500-068 Brg. ¢5X@13X4ZZ 2 (1.200)
OOo00oO0ood e0s3Mi1572 1 1,785
2504-028 Timing belt 60S3M 1572 (1,700)
M2O0000 210
2505-001 M2 nut 20 (200)
M3IOOOOOOOO 210
2505-006 M3 nylon nut 10 (200)
M2e0 000 210
2505-013 M2.6 nut 20 (200)
2506-005 FW4X6X0.5T 10 (}88)
2506-021 FW5X7X0.1T 5 (00
2506-029 FWG6X8X0.3T 5 Goo
E-000@LS5 105
2507-001 E-ring ¢1.5 10 (100)
5 OOoo0o0oO0ooExXit. 6 5 315
2509-012 Grooved parallel pin 2X11.6 (300)
Oooo0ogxi2 525
2509-015 Roll pin g2X12 10 (500)
000 5X8X2. 5 315
2521-061 Collar 5X8X2.5 2 (300)
000 6X7X3 525
2521-079 Collar 6X7X3 2 (500)
000 5X6.5X14 525
2521-082 Collar 5X6.5X 14 2 (500)
M2OOooooogo 525
2524-001 M2 rod end 10 (500)
50000 525
2525-001 %5 ball 10 (500)
EXgsOODOmOO 10 1,050
2525-007 EX ¢5 ball with stand (1,000)
OO0o0o0O0O0o0n0 M3Xs5 10 315
2531-002 Set screw M3X15 (300)
000000000 M3X156 o 220
2532-015 Cap screw M3X15 (400)
OOooooooogd M2Xs 840
2532-028 Cap screw M2X8 10 (800)
OO0o0o0O00000d M2.6X8 840
2532-030 Cap screw M2.6X8 10 (800)
Ooooog M2Xs8 105
2533-005 Pan-head screw M2X8 20 (100)
OOoo0o0o0oooOoo0o M2Xx10 2000000 105
2534-005 Tapping screw M2X10 type 2 10 (100)
OOo00o0g0ooggo M2.6eX12 200 105
2534-006 Tapping screw M2.6X12 type 2 10 (100)
OoooOoooooo Mm3XxizooOd 105
2534-007 Tapping screw M3X12 black 10 (100)
0O0o0o0OOo0oo0o0OoO0ob0O0 M2.6X16 525
2537-002 Tapping screw with washer M2.6X16 10 (500)
O0O0o000O M3X6.3 525
2539-015 Guide pin M3X6.3 2 (500)

76




0412-228 0412-229
=

OS] LT WS

T a

2532-012
e

HIROBO UMMED 02003

2506-010

2505-006

0412-152

2532-051

2505-013

7



*The prices in parentheses are the prices excluding consumption tax.

000 No. ooooooad ooo DD%%DDDDDDD ooooad
Code No. Name Qty Price (Yen) Remarks
Jgoo0o0ooooooooooooes
0404-796 _ : 4 420
Tail boom brace terminal 98 (400)
SDO0O00000000DO L=445
0412-151 . 2 1,050 ooooooo
SD tail boom brace L=445 (1,000) With brace terminal
Ooooooooo
0412-152 K 1 2,940 O .D gooooo
Sceadu cabin (2,800) With damper rudder
gooooooooo
0412-153 I 1 1470 oo
Sceadu wild shield (1,400) With screw
0412-154 sbOooogood 100 945 gooooooooo
SD tail stabilizer set 1set (900) With screw and fin band
gS0000oog 315
0412-165 o6 snap pin 4 (300)
sbOdoooooooog 420
0412-199 SD cabin damper rubber 4 (400)
goooswMOoOOoo 2,100
0412-228 SCEADU SWM instruction manual L (2,000)
o12.229 0000 EBevooOo00o 1575
- SCEADU EVO decal 1 (1,500)
M3DOOOOOOO 210
2505-006 M3 nylon nut 10 (200)
M260000 210
2505-013 M2.6 nut 20 (200)
105
2506-010 FW3X9X1T 20 (100)
000000000 M3X35 420
2532012 Cap screw M3x35 10 (400)
000000000 M26X10 220
2532:051 Cap sorew M2.6X 10 10 (400)
0O0000DO0OO0OO0O M26eXeOO0OROO 210
2534-013 . 10
Tapping screw M2.6X6 truss type 2 (200)

gogdoobobbbbooioooooodoobbobbobbbbuooooooooooooboooooon
0000000000000 00O000D0D0

By using following parts sets, Sceadu linkage or tail drive system can be changed.
Enjoy flying different types of Sceadu.

*The pricesin parentheses are the prices excluding consumption tax.

ooooo
000 Mo. oopooooog ooo Oooooooo0 ooooo
Code No. Name Q'ty Price (Yen) Remarks
000000000 O0O00ogn Parts to change linkage system
HPMOOOOODODOO0O000)00000000000000000(@OO)d
SDHPMPPOOOOOOO 100 9,450 000oo0o0o0o0ooooooo
0412-230 SD HPM PP parts set 1 set (9,000) A linkage set for HPM push pull linkage. (Plastic) Swash plate, levers,
and rods are included.
SWM-system(UOOOOO00D00000)0000000000000000000
SDSWMPPOOOODOOD 100 9,450 (00D)0o0D00000bODOooo
0412-231 SD SWM PP parts set 1 set (9.000) A linkage set for SWM push pull linkage. (Plastic) Swash plate, levers,
and rods are included.
HPMOOOOOODOD00000)00000000000o0ooo@on)oo
041223 SDHPMOOOOOOO 100 7,350 gooooooooooooooo )
N SD HPM parts set | set (7,000) A linkage set for HPM normal linkage (Plastic). Swash plate, levers,
and rods are included.
SWM-system(D DO O000000000)000000000000O000O(@OO)D
0412-233 SbswmOoooooon 100 7.350 0000000000000000
- SD SWM parts set 1 set (7,000) A linkage set for SWM normal linkage (Plastic). Swash plate, levers,
and rods are included.
OoooHPMOODO 2,100 swMOHPMOOOOOOOOOOOOOOOOOO0O0O0
0412-227 SCEADU HPM instruction manual 1 (2,000) Use this manual for changing SWM to HPM.
googswMOOOO 2,100 HPMOSWMO OO OGOOoOOOooooooooboood
0412-228 SCEADU SWM instruction manual . (2.000) | Use this manual for changing HPM to SWM
305000 00000000000000 Parts to change engine class from/to 30 or 50 engine.
415-1 sb3O0O00oooooong 100 5,775 000000000000000000000D000000000000000D
0412-159 SD 30 engine parts set 1 set (5,500) A set of engine mount, fly wheel, clutch bell, and muftler for 30 engine
0412-160 sbsouuonoonond 100 7,665 sstbb00bbooooobbooooobooboOobbOObbOoOnnD
: SD 50 engine parts set 1 set (7,300) A set of engine mount, fly wheel, clutch bell, and muffler for 50 engine
0000000 -0000000000000000 Changing drive system (Belt and shaft)
0412-161 sbO0o00o0oooooooog 100 3,150 00ooo00oo0O0oo0oo0o0oboOooOooOoooooo
) SD belt drive parts set 1 set (3,000) A set of counter gear, tail pouley, and belt.
0412-162 sb0oooooooooooooo 100 14,175 0ooooOoobOobObOO0OO0ObOOOO0OODO0O0ODO0O0ObO00O00O0O
: SD shaft drive parts set 1 set (13,500) A set of counter gear, BRG holder, drive shaft, and tail shaft.

78




300000 FUTABA FF9-H
30 class 1ch(AIL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD)| 5ch(GYR)| 6ch(PIT)
ATV (R/IU) 100% 100% 100% 100% 100% 100%
(L/D) 100% 100% 70% 100% 100% 100%
NORM 80% 70% 100%
D/IR IDLL 90% 0% | 100% | |
IDL2 90% 70% 100% 00000 O
IDL3 100% 100% 100% CondO
NORM 0% 0% 0% Switch:
Exp IDL1 0% % | % | Cond
IDL2 0% 0% 0%
IDL3 0% 0% 0%
NORM o o o o o
FIS ((F/S) : 60%
REVERSE REV REV REV NORM NORM NORM
SWASH TYP:SR-3 AlL:+70% ELE:-70% Pl:-+50%
TH.CUT 0ooooo/o0o0 . E)DfEEEtD 0%
Function ACT/INH amount
POS1 POS2 POS3 POS4 POS5
NORM 0% 35% 50% 65% 100%
TH-CRV IDL1 75% 65% 65% 80% 100%
IDL2 80% 75% 75% 80% 100%
IDL3 100% 70% 60% 70% 100%
NORM 35.5% 53% 70% 79% 88%
IDL1 30% 43% 60% 74% 88%
PI-CRV IDL2 27% 36% 54% 67% 80%
IDL3 0% 24% 48% 68% 88%
HOLD 20% 40% 60% 80% 100%
Rudder ofiset | ACT
TH-HLD ACT DDDDDDDD_D_DDD 0% 0000000ooaO o 27%
Hold position Rudder offset amount
AlL ELE RUD
OFST-1 ACT 0% 0% 0% ooooo E
OFST-2 ACT 0% 0% 0% Switch:E
OFST-3 INH
0,
o [ A T 0% | e
Cond
GYRO ACT IDL2 NOR 70% Switch:
IDL3 AVC 80% Cond
HOLD NOR 80%

0l10000oeyooooooooooo
GY401 is used for the gyro.
02.000000000000000000000000
Adjust the offset by actual flight.
03.000000000000000Db00bO0bOoOobDOoo
Each condition is set as follows.

ooooo
NORM .
Hovering
IDLO ooono
Loop
5 ooooo
DL Roll
IDL3 oD
HOLD DEIDEIDEIDEIDD
Autorotation

79




500000 FUTABA FF9-H
50 class 1ch(AIL) | 2ch(ELE) | 3ch(THR)| 4ch(RUD)| 5ch(GYR)| 6ch(PIT)
ATV (RIV) 100% 100% 100% 100% 100% 100%
(L/D) 100% 100% 70% 100% 100% 100%
NORM 80% 70% 100%
DIR IDL1 90% 0% | 100% | |
IDL2 90% 70% 100% 00000 O
IDL3 100% 100% 100% CondO
NORM 0% 0% 0% Switch:
Exp IDL1 0% % | % | Cond
IDL2 0% 0% 0%
IDL3 0% 0% 0%
(NORM) o o o o o
FIS (FIS) 60%
REVERSE NORM REV REV NORM NORM REV
SWASH TYP:SR-3 AIL:+70% ELE:-70% P1:+50%
TH.CUT 0ooo00/o000 a0 %Df?sﬂgtﬂ 0%
Function ACT/INH amount
POS1 POS2 POS3 POS4 POS5
NORM 0% 35% 50% 65% 100%
TH-CRV IDL1 75% 65% 65% 80% 100%
IDL2 80% 75% 75% 80% 100%
IDL3 100% 70% 60% 70% 100%
NORM 35.5% 53% 70% 79% 88%
IDL1 30% 43% 60% 74% 88%
PI-CRV IDL2 27% 36% 54% 67% 80%
IDL3 0% 24% 48% 68% 88%
HOLD 20% 40% 60% 80% 100%
00000oooa
Rudder offset ACT
TH-HLD ACT DDDDDDDD_D_DDD 0% 000oboocoo o 27%
Hold position Rudder offset amount
AlL ELE RUD
OFST-1 ACT 0% 0% 0% OO0 E
OFST-2 ACT 0% 0% 0% Switch:E
OFST-3 INH
NORM AVC 100% 00000 O
IDL1 NOR 70% Cond
GYRO ACT IDL2 NOR 70% Switch:
IDL3 AVC 80% Cond
HOLD NOR 80%

0l1.00000GYOOOooooooooo
GY401 is used for the gyro.
d2.0000000C00OC00OU0OU0OUDOUOOUODOODDO
Adjust the offset by actual flight.
03.00000000000b00b0o00ooDboobooon
Each condition is set as follows.

goooo
NORM .
Hovering
IDLO oooo
Loop
5 ooooo
DL Roll
IDL3 ob
HOLD DDDDDDQDDD
Autorotation

80




o0 oog

30 class
JR PCM9X
AILE | ELEV | RUDD NORM | _ POS-0
R | _80% | 80% | 60% ST-1 POS-1
o 80% | 80% | 60% AUT ST2 POS-1
o 0% 0% | 40% DR ST3 POS-1
0% 0% | 40% ST4 POS-1
R |_90% | 80% | 80% HOLD POS-0
90% | 80% | 80%
DUAL RATE EXP 1 o 0% 0% | 40% TYPE 3s
0% 0% | 40% SWASH EXP AILE 60%
R |90% | 80% | 80% MIX N 120 ELEV ~60%
) 90% | 80% | 80% PITCH 70%
xp 0% 0% | 40%
0% 0% | 40% GYRO SENS THROTTLE | no7 POS
NORM 0 0 0 NORM| 0 HOLD 3%
ST 1 1 1 RUDD DR | ST-1 1
ST-2 1 1 1 ST2 1
AD.T ST3 1 1 1 0] 95% | sST3 1
ST-4 0 0 0 1] 60% | ST4
HOLD 0 0 0 2| 80% | HOLD | 2
THRO AILE ELEV RUDD GEAR PIT
REVERSE SW REV REV REV NORM NORM NORM
eaveLaoousrl_H_135% | L 100% | D 100% | L 140% 100% H 100%
L 100% | R 100% | U 100% | R 140% 100% L 100%
FAIL SAFE FIS HOLD HOLD HOLD HOLD HOLD
EXP L 1 2 3 4 5 H
NORM ON 0 26 39 50 61 75 100
ST-1 ON 75 68 66 65 73 84 100
THRO CURVEI—o775 ON 77 72 70 70 75 82 100
ST3 ON 100 80 65 60 65 80 100
NORM OFF 35 46 57 67 78 87 95
ST OFF 27 INH INH 60 INH INH 90
gUng ST-2 OFF 22 INH INH 53 INH INH 85
ST-3 OFF 0 INH INH 44 INH INH 85
HOLD OFF 20 INH INH 60 INH INH 100

01.00000G460TOOOOODOODO
G460T is used for the gyro.
g2.000b0ob0oboobooooooboobobobo
Adjust the offset by actual flight.
g3.000ddbobooobooboboooboobobuoobooo
Each condition is set as follows.

NORM Hoo D H
Hovering
ST-1 o000
Loop
ooooo
ST-2 Roll
ST-3 3D
O00o0o0ooooo
HOLD Autorotation

81




sooogg

50 class
JR PCM9X
AILE | ELEV | RUDD NORM | _ POS-0
R |_80% | 80% | 60% ST-1 POS-1
o 80% | 80% | 60% AUT ST2 POS-1
e 0% 0% | 40% DR ST3 POS-1
0% 0% | 40% ST4 POS-1
R |_90% | 80% | 80% HOLD POS-0
90% | 80% | 80%
DUAL RATE EXP 1 e 0% 0% | 40% TYPE 3s
0% 0% | 40% SWASH EXP AILE 60%
R |_90% | 80% | 80% MIX N 120 ELEV -60%
) 90% | 80% | 80% PITCH 70%
exp 0% 0% | 40%
0% 0% | 40% GYRO SENS THROTTLE | ac7 POS
NORM 0 0 0 NORM | 0 HOLD 3%
ST 1 1 1 RUDD DR | ST-1 1
ST2 1 1 1 ST2 1
AD.T ST3 1 1 1 0] 95% | sST3 1
ST4 0 0 0 1] 60% | ST-4
HOLD 0 0 0 2| 80% | HOLD | 2
THRO AILE ELEV RUDD GEAR PIT
REVERSE SW REV NORM REV NORM NORM REV
veLrowsr |_H _135% | L 100% | D 100% | L 140% 100% H 100%
L 100% | R 100% | U 100% | R 140% 100% L 100%
FAIL SAFE F/S HOLD HOLD HOLD HOLD HOLD
EXP L 1 2 3 4 5 H
NORM ON 0 26 39 50 61 75 100
ST ON 75 68 66 65 73 84 100
THRO CURVE 575 ON 77 72 70 70 75 82 100
ST3 ON 100 80 65 60 65 80 100
NORM OFF 35 46 57 67 78 87 95
ST OFF 27 INH INH 60 INH INH 90
ESF?\;'E ST-2 OFF 22 INH INH 53 INH INH 85
ST3 OFF 0 INH INH 44 INH INH 85
HOLD OFF 20 INH INH 60 INH INH 100

01.00000G460TOOOOODOODO
G460T is used for the gyro.
g2.0000000DO0bOO0O0O0O0ooOooOoboOobOobo
Adjust the offset by actual flight.
g3.0b0oooboobuooboboobooboboobooo
Each condition is set as follows.

NORM Hod D -
Hovering
ST-1 oooo
Loop
goooo
ST-2 Roll
ST-3 3D
HOLD DDDDDDDDDD
Autorotation

82




30000
30class

gi1.o0o00oddddddoooooooo
SG-11 is used for the gyro.

dz2.000000000000000000000000O
Adjust the offset by actual flight.

g3.0bobobobooobooooooboboboooon

Each condition is set as follows.

N ooooo
Hovering
1 gooo
Loop
2 oooo
Roll
3 oD
4 gooooooooo
Autorotation

83

[] SANWA STYLUAS
1) 00000 2) 0000 3) 000000 | 4) 0ooo 5) 00000 6) 0000
1) Throttle | 2) Aileron |3) Elevator| 4) Rudder| 5) Gyro 6) Pitch
REV REV REV NOR NOR NOR NOR
(H/L/D) 120% 100% 100% 120% 100%
EPA 0 L/R/UO 95% 100% 100% 120% 100%
F-SAFE 35% INH INH INH INH INH
0ooo 0ooooo- oooo 1 2
Aileron Elevator | Rudder GYRO
N 80% 80% 100% N 120% 100%
80% 80% 100% 1 80% 85%
1 100% 80% 110% 2 80% 85%
100% 80% 110% 3 80% 85%
D/R 5 100% 80% 90% 4 100% 100%
100% 80% 90%
3 100% 100% 110%
100% 100% 110%
4 80% 80% 100%
80% 80% 100%
N 0% 0% 0%
1 20% 0% 30%
EXP 2 20% 20% 40%
3 20% 20% 50%
4 15% 15% 60%
N 0% 0% 0%
1 L6% U8% 0%
OFF SET 2 L6% Us% 0% SWASH CP3F vay | ILN-59—-| EvF
3 L6% Us% 0% H 75% 75% 110%
4 0% 0% L20% CP-EPA L 75% 75% 110%
PL P1 P2 P3 PH
N oo Rate 35% INH 68% INH 90%
PIT 1 ooo Rate 30% INH 60% INH 90%
CURVE 2 ooo Rate 27% INH 55% INH 80%
3 oo Rate 0% INH 48% INH 90%
4 ggod Rate 20% INH 60% INH 100%
N oooa Point 25% 50% 75%
oo Rate 0% 30% 50% 65% 100%
1 ooodo  Point 25% 50% 75%
TH ooo Rate 75% 65% 65% 80% 100%
CURVE oooo Point 25% 50% 75%
2
oo Rate 80% 75% 75% 80% 100%
3 ogooo Point 25% 50% 75%
ooo Rate 100% 70% 60% 70% 100%




500 00O
50 class

] SANWA STYLUAS
1) 00000 | 2) 0000 3) 000000 | 4) 0000 5) 00000 | 6) 0000
1) Throttle| 2) Aileron |3) Elevator| 4) Rudder| 5) Gyro 6) Pitch
REV REV NOR NOR NOR NOR REV
EPA (H/L/D) 120% 100% 100% 125% 100%
0 L/R/UO 95% 100% 100% 125% 100%
F-SAFE 35% INH INH INH INH INH
0000 00o0oo- 0000 1 2
Aileron Elevator | Rudder GYRO
N 80% 80% 100% N 120% 100%
80% 80% 100% 1 80% 85%
1 100% 80% 110% 2 80% 85%
100% 80% 110% 3 80% 85%
DIR 5 100% 80% 90% 4 100% 100%
100% 80% 90%
3 100% 100% 110%
100% 100% 110%
4 80% 80% 100%
80% 80% 100%
N 0% 0% 0%
1 20% 0% 30%
EXP 2 20% 20% 40%
3 20% 20% 50%
4 15% 15% 60%
N 0% 0% 0%
1 L6% U8% 0%
OFF SET 2 L6% Us% 0% SWASH CP3F /vy |ILR-59—-| EvF
3 L6% U8% 0% H 75% 75% 110%
4 0% 0% L20% CP-EPA L 75% 75% 110%
PL P1 P2 P3 PH
N ood Rate 35% INH 68% INH 90%
PIT 1 aoad Rate 30% INH 60% INH 90%
CURVE 2 oood Rate 27% INH 55% INH 80%
3 aoo Rate 0% INH 48% INH 90%
4 ooo Rate 20% INH 60% INH 100%
N gooo  Point 25% 50% 75%
ood Rate 0% 30% 50% 65% 100%
1 ooogd Point 25% 50% 75%
TH ooag Rate 75% 65% 65% 80% 100%
CURVE 5 ooog Point 25% 50% 75%
aoad Rate 80% 75% 75% 80% 100%
3 ooogd Point 25% 50% 75%
ood Rate 100% 70% 60% 70% 100%

01.00000000000000oooo
SG-11 is used for the gyro.

02.000000000000000000O00OOOO
Adjust the offset by actual flight.

03.000000000000000DO000O00000O000
Each condition is set as follows.

N ooooo
Hovering
1 oooo
Loop
2 oooo
Roll
3 oD
4 ooD0OoOoooooo
Autorotation




MEMO

85




MEMO

86




T CIR<EDD I AT A —

u A HIRO30 uMmneo
tD/-I_\_*;RﬂE*I 3-3-1 SAKURAGAOKA, FUCHU-SHI,
0000000003-3-1  [726-00060 HIROSHIMA-PREF., JAPAN. [l 726-0006

HIROBO TEL : (0847) 40-0088 () FAX:47-6108 (J) TEL:0847-40-0088 FAX:0847-47-6108

http://model.hirobo.co.jp/
0000 TEL : (0847) 45-2834

A\ 0O Note

http://model.hirobo.co.jp/english/

(OO0O0D0D00000000000000000000000000O00O0O0Q0

@U000000000000000000000000000000

@UU00000D0000O00O0O0OD0O0O000000D0DODoDoUOoOOoOooOoOOoOODOOOO
goooooooboobouooboooboooooboobobooobobooo

@®U00000000000 @UO000000000N0N000No000o000ooooooo

(D Reproduction of this manual, or any part thereof is strictly prohibited.

(@ The contents of this manual are subject to change without prior notice.

@ Every effort has been made to ensure that this manual is complete and correct. Should
there, however, be any oversights, mistakes or omissions that come to your attention, please
inform us.

@ Item (@ not withstanding, we cannot be responsible for events related to the operation of
your model.

00150600
001501000
00160800
oo1e0100
First printing
Second printing
Third printing
Fourth printing

ooog
Oz000
o300d
04000
June 2003
October 2003
August 2004
January 2007

Youth eng



